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SECTION 1: Customer information
Company Name : Nintendo Co., Ltd.
Address : 11-1 Hokotate-cho, Kamitoba, Minami-ku, Kyoto 601-8501, Japan
Telephone Number : + 81 75 662 9600
Facsimile Number : + 81 75 662 9624
Contact Person : Kazuya Kuramoto

The information provided from the customer is as follows;

- Applicant, Type of Equipment, Model No., FCC ID on the cover and other relevant pages

- Operating/Test Mode(s) (Mode(s)) on all the relevant pages

- SECTION 1: Customer information

- SECTION 2: Equipment under test (E.U.T.)

- SECTION 4: Operation of E.U.T. during testing

* The laboratory is exempted from liability of any test results affected from the above information in SECTION 2 and 4.

SECTION 2: Equipment under test (E.U.T.)

2.1 Identification of E.U.T.
Type of Equipment : Game Console
Model No. : HDH-001
Serial No. : Refer to SECTION 4.2
Rating : DC 3.8 V (battery),
AC Adapter input: AC 100 V -240 V,50Hz /60 Hz, 1 A,
AC Adapter output: DC5V-DC15V,2.6 A
Receipt Date of Sample : December 27, 2018
(Information from test lab.)
Country of Mass-production : China
Condition of EUT : Engineering prototype
(Not for Sale: This sample is equivalent to mass-produced items.)
Modification of EUT : No Modification by the test lab.
UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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2.2 Product Description

Model: HDH-001 (referred to as the EUT in this report) is a Game Console.

Radio Specification

Wireless LAN, Bluetooth part:
Equipment type
Frequency of operation

Radio part clock frequency
Channel spacing

Type of modulation

Antenna type
Antenna connector type
Antenna gain

Power Supply (radio part input)
Operation temperature range

Transmitter
Wireless LAN part: (2.4 GHz): 2412 MHz - 2472 MHz,
(U-NII-1): 5180 MHz - 5240 MHz,
(U-NII-2A): 5260 MHz - 5320 MHz,
(U-NII-2C): 5500 MHz - 5700 MHz,
(U-NII-3): 5745 MHz - 5825 MHz,
Bluetooth (BDR/EDR/BTLE) part: 2402 MHz - 2480 MHz
37.4 MHz
Wireless LAN part: (2.4 GHz): 5 MHz, (5§ GHz): 20 MHz,
Bluetooth part: (BDR/EDR): 1 MHz, (BT LE): 2 MHz
Wireless LAN part:

2.4 GHz bands: DBPSK, DQPSK, CCK, OFDM,

5 GHz bands: OFDM
Bluetooth (BT) part:

BDR (Basic Data Rate): GFSK,

EDR (Enhanced Data Rate): n/4-DQPSK, 8DPSK,

BT LE (Low Energy mode): GFSK
Sheet metal antenna
(Ant: 0): MHF2, (Ant: 1): MHF2
2.4 GHz bands: (Ant: 0): -0.904 dBi, (Ant: 1): -0.730 dBi
5 GHz bands: (Ant: 0): 2.949 dBi, (Ant: 1): 1.994 dBi
DC1.8V,DC33V
+5 deg.C to +35 deg.C

Remarks: This wireless module consists of 1 chip each of 5 GHz bands and 2.4 GHz bands.

NFC part:

Equipment type

Frequency of operation

Radio part clock frequency
Type of modulation

Power Supply (radio part input)
Antenna type

Operation temperature range

Transmitter

13.56 MHz

27.12 MHz

ASK

DC18V,DC50V
Ferrite Chip Antenna
+5deg.C to +35deg.C

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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SECTION 3: Test specification, procedures & results
3.1 Test Specification
Test Specification : FCC Part 15 Subpart E
FCC Part 15 final revised on June 4, 2019 and effective July 5, 2019 except 15.258
Title . FCC 47CFR Partl5 Radio Frequency Device Subpart E

Unlicensed National Information Infrastructure Devices
Section 15.407 General technical requirements

* The revision on June 4 and 19, 2019, does not affect the test specification applied to the EUT.

* Also the EUT complies with FCC Part 15 Subpart B.(Refer to test report No.12656081S-C.)

3.2 Procedures and results
Item Test Procedure Specification Worst margin Results |Remarks
12.0 dB
FCC: ANSI C63.10-2013 FCC: 15.407 (b) (6) / 15.207 Freq.: 048834 MHz
Conducted Emission PD }T;:ZF?:IAverage e(li)omp lied -
IC: RSS-Gen 8.8 IC: RSS-Gen 8.8 Mode: Tx, IEEES02.11ac
VHT 20(SISO), 5320 MHz
FCC: KDB Publication Number
26 dB Emission (789033 FCC: 3407 @ (H @ G) NA " conducted
Bandwidth IC: - IC: - b)
. ggcgfné(DB Publication Number FCC: 15407 (a) (1) 2) (3)
Maximum TG RS§347 6511 Complied |, .
Conducted 6.2.2.1 <) onducte
Output Power IC: - 623.1 See data
6.2.4.1
FCC: KDB Publication Number
789033 FCC :15.407 () (1) (2) 3)
Maximum Power IC: RSS-247 6.2.1.1 Complied Conducted
Spectral Density 6.2.2.1 d)
IC: - 623.1
6.2.4.1
FCC: ANSI C63.10-2013 FCC: 15.407 (b), 15.205and  |2.0 dB Conducted
Spurious Emission KDB Publication Number 789033 |15.209 Freq.: 5470 MHz Complied (<30 MHz)
puriou IC: RSS-247 6.2.12 Detector: Peak phedt,
Restricted Band L . # .
Edge IC: - 6222 Polarization: Horizontal )/ f) Radiated
’ 6.2.3.2 Mode: Tx, IEEE802.11n (> 30 MHz)
6.2.4.2 HT40 (SISO), 5510 MHz *1)
6 dB Emission FCC: ANSI C63.10-2013 FCC: 15.407 (e) Complied
dth See data Conducted
Bandwidt IC: - IC: RSS-247 6.2.4.1 g

Note: UL Japan, Inc.’s EMI Work Procedures No. 13-EM-W0420 and 13-EM-W0422.
* For DFS tests, please see the test report number 12656071S-L issued by UL Japan, Inc.
*1) Radiated test was selected over 30 MHz based on section FCC 15.407 (b) and KDB 789033 D02 G.3.b).

a) Refer to APPENDIX 1 (data of Conducted Emission)

b) Refer to APPENDIX 1 (data of -26 dB Emission Bandwidth and 99 % Occupied Bandwidth)
c) Refer to APPENDIX 1 (data of Maximum Conducted Output Power)

d) Refer to APPENDIX 1 (data of Maximum Power Spectral Density)

e) Refer to APPENDIX 1 (data of Radiated Emission)

f) Refer to APPENDIX 1 (data of Spurious Emission (Conducted))

g) Refer to APPENDIX 1 (data of -6 dB Bandwidth)

Symbols:
Complied The data of this test item has enough margin, more than the measurement uncertainty.
Complied# The data of this test item meets the limits unless the measurement uncertainty is taken into consideration.

* In case any questions arise about test procedure, ANSI C63.10: 2013 is also referred.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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FCC Part 15.31 (e)
This EUT provides the stable voltage constantly to RF Module regardless of input voltage. Therefore, this EUT
complies with the requirement.

FCC Part 15.203 Antenna requirement
It is impossible for end users to replace the antenna, because the antenna is mounted inside of the EUT. Therefore, the
equipment complies with the antenna requirement of Section 15.203.

33 Addition to standard
Item Test Procedure Specification ‘Worst margin Results Remarks
99 % Occupied -

. RSS-Gen 6.7 IC: - N/A Conducted
Band Width b)

b) Refer to APPENDIX 1 (data of 26 dB Emission Bandwidth and 99 % Occupied Bandwidth)

Other than above, no addition, exclusion nor deviation has been made from the standard.

34 Uncertainty

There is no applicable rule of uncertainty in this applied standard. Therefore, the following results are derived depending on
whether or not laboratory uncertainty is applied.

The following uncertainties have been calculated to provide a confidence level of 95 % using a coverage factor k=2.

Item Frequency range Uncertainty (+/-)
No. 1 SAC/SR | No.2 SAC/SR | No.3 SAC/SR | No.4 SAC/SR | No. 5,6,8 SR

Conducted emission (AC Mains) LISN 150 kHz-30 MHz 2.9dB 2.8 dB 2.9 dB 2.9 dB 2.9dB
Radiated emission 9 kHz-30 MHz 3.0dB 3.0dB 3.1dB -
(Measurement distance: 3 m) 30 MHz-200 MHz 4.6 dB 4.6 dB 4.7 dB -
200 MHz-1 GHz 6.0 dB 6.0 dB 6.1 dB -
1 GHz-6 GHz 4.8 dB 4.8 dB 4.8 dB -
6 GHz-18 GHz 5.4 dB 5.4 dB 5.4 dB -
18 GHz-40 GHz 5.6 dB 5.6 dB 5.6 dB -
Radiated emission 1 GHz-18 GHz 5.7dB 5.7 dB 5.7 dB -
(Measurement distance: 1 m) 18 GHz-40 GHz 5.9 dB 5.9dB 5.9 dB -

SAC=Semi-Anechoic Chamber
SR= Shielded Room is applied besides radiated emission

Antenna terminal test Uncertainty (+/-)

Power Measurement above 1 GHz (Average Detector) SPM-06 0.81 dB
Power Measurement above 1 GHz (Peak Detector) SPM-06 1.53 dB
Power Measurement above 1 GHz (Average Detector) SPM-07 0.95 dB
Power Measurement above 1 GHz (Peak Detector) SPM-07 1.21dB
Power Measurement above 1 GHz (Average Detector) SPM-13 0.90 dB
Power Measurement above 1 GHz (Peak Detector) SPM-13 1.04 dB
Spurious emission (Conducted) below 1GHz 1.8 dB
Spurious emission (Conducted) 1 GHz-3 GHz 1.7 dB
Spurious emission (Conducted) 3 GHz-18 GHz 2.3dB
Spurious emission (Conducted) 18 GHz-26.5 GHz 2.4 dB
Spurious emission (Conducted) 26.5 GHz-40 GHz 2.4 dB
Bandwidth Measurement Foo061%
Duty cycle and Time Measurement Fo0.012%
UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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35 Test Location
UL Japan, Inc. Shonan EM C Lab.
1-22-3, M egumigaoka, Hiratsuka-shi, Kanagawa-ken 259-1220 JAPAN
Telephone: +81 463 50 6400, Facsimile: +81 463 50 6401
JAB Accreditation No. : RTL02610
FCC Test Firm Registration Number: 626366
Maxi
. IC Registration | Width x Depth x Size of reference ground plane (m) / axtium
Testsite Number Height (m) horizontal conducting plane measurement
£p distance
No.1 Semi-anechoic 1, -, | 206x113x7.65  [20.6x11.3 10 m
chamber
No-2 Semi-anechoic |, o,p) 206x11.3x7.65  [20.6x11.3 10m
chamber
No.3 Semi-anechoic 1,7, 5 12.7x7.7x5.35 12.7x7.7 5m
chamber
No.4 Semi-anechoic | 8.1x5.1x3.55 8.1x5.1 ;
chamber
No.1 Shielded room - 6.8 x4.1x2.7 6.8 x4.1 -
No.2 Shielded room - 6.8 x4.1x2.7 6.8 x4.1 -
No.3 Shielded room - 6.3x4.7x2.7 6.3x4.7 -
No.4 Shielded room - 44x47x2.7 44x4.7 -
No.5 Shielded room - 7.8x6.4x2.7 7.8x6.4 -
No.6 Shielded room - 7.8x6.4x2.7 7.8x6.4 -
No.8 shielded room - 345x55x24 345x5.5 -
No.l M easurement i 255 x4.1%2.5 i i
room
3.6 Test data, Test instruments, and Test set up
Refer to APPENDIX.
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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SECTION 4: Operation of E.U.T. during testing

4.1 Operating Mode(s)

Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing - Managing
Complex Regulatory Approvals -” of TCB Council Workshop October 2009 and also was judged the necessity of

802.11ac mode by the pre-test.

Mode Remarks *)
Transmitting (Tx), IEEE 802.11a (11a) 48 Mbps, PN9
Transmitting (Tx), IEEE 802.11n HT20 (11n-20), SISO MCS 6, PN9
Transmitting (Tx), IEEE 802.11ac VHT20 (11ac-20), SISO MCS 3, PN9
Transmitting (Tx), IEEE 802.11n HT20 (11n-20), MIMO MCS 15, PN9
Transmitting (Tx), IEEE 802.11ac VHT20 (11ac-20), MIMO MCS 4, PN9

Transmitting (Tx), IEEE 802.11n HT40 (11n-40), SISO

MCS 3 (5190 MHz for Radiated Emission),
MCS 5 (5190 MHz for other testing),
MCS 3 (Other than 5190 MHz), PN9

Transmitting (Tx), [EEE 802.11ac VHT40 (11ac-40), SISO

MCS 9 (5190 MHz for Radiated Emission),
MCS 4 (5190 MHz for other testing),
MCS 2 (Other than 5190 MHz), PN9

Transmitting (Tx), IEEE 802.11n HT40 (11n-40), MIMO

MCS 15(U-NII-1 Band only),
MCS 11(Other than U-NII-1 Band) PN9

Transmitting (Tx), [EEE 802.11ac VHT40 (11ac-40), MIMO

MCS 4(U-NII-1 Band only),
MCS 6(Other than U-NII-1 Band), PN9

Transmitting (Tx), IEEE 802.11ac VHTS80 (11ac-80), SISO

MCS 5, PN9

Transmitting (Tx), [EEE 802.11ac VHTS80 (11ac-80), MIMO

MCS 5(U-NII-1 Band, U-NII-2A Band),
MCS 6(U-NII-2C Band, Upper Band), PN9

*Power of the EUT was set by the software as follows;

Software: cmd.exe version 6.1.7601.23403

*This setting of software is the worst case.

Power settings: Fixed (refer to power setting (target power) table)

*Worst rate is determined by antenna terminal power for Antenna terminated testing and EIRP for Radiated Emission testing.

Any conditions under the normal use do not exceed the condition of setting.
In addition, end users cannot change the settings of the output power of the product.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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*The details of Operation mode(s)

Test Item

Operating
Mode

Tested
Antenna

Tested Frequency

U-NII-1
Band

U-NII-2A
Band

U-NII-2C
Band

U-NII-3
Band

Conducted emission,
Radiated Spurious
Emission

(Below 1 GHz),
Conducted Spurious
Emission *1)

Transmitting (Tx), IEEE 802.11ac
VHT20 (11ac-20), SISO

5320 MHz

26 dB Emission
Bandwidth

Transmitting (Tx), IEEE 802.11a
(11a)

Transmitting (Tx), IEEE 802.11n
HT20 (11n-20), SISO
Transmitting (Tx), IEEE 802.11ac
VHT20 (11ac-20), SISO
Transmitting (Tx), IEEE 802.11n
HT20 (11n-20), MIMO
Transmitting (Tx), IEEE 802.11ac
VHT20 (11ac-20), MIMO

0&1

Transmitting (Tx), IEEE 802.11n
HT40 (11n-40), SISO
Transmitting (Tx), IEEE 802.11ac
VHT40 (11ac-40), SISO
Transmitting (Tx), IEEE 802.11n

Transmitting (Tx), IEEE 802.11n
HT40 (11n-40), MIMO
Transmitting (Tx), IEEE 802.11ac
VHTA40 (11ac-40), MIMO

0&1

Transmitting (Tx), IEEE 802.11ac
VHT80 (11ac-80), SISO

Transmitting (Tx), IEEE 802.11ac
VHTS80 (11ac-80), MIMO

0&1

5260 MHz
5300 MHz
5320 MHz

5270 MHz
5310 MHz

5290 MHz

5500 MHz
5580 MHz
5700 MHz

5510 MHz
5550 MHz
5670 MHz

5530 MHz

99 % Occupied
Bandwidth,
Maximum Conducted
Output Power,
Maximum Power
Spectral Density

Transmitting (Tx), IEEE 802.11a
(11a)

Transmitting (Tx), IEEE 802.11n
HT20 (11n-20), SISO
Transmitting (Tx), IEEE 802.11ac
VHT20 (11ac-20), SISO

Transmitting (Tx), IEEE 802.11n
HT20 (11n-20), MIMO
Transmitting (Tx), IEEE 802.11ac
VHT20 (11ac-20), MIMO

0&1

5180 MHz
5220 MHz
5240 MHz

Transmitting (Tx), IEEE 802.11n
HT40 (11n-40), SISO
Transmitting (Tx), IEEE 802.11ac
VHTA40 (11ac-40), SISO

05

1

(Only U-
NII-1 Band)

Transmitting (Tx), IEEE 802.11n
HT40 (11n-40), MIMO
Transmitting (Tx), IEEE 802.11ac
VHT40 (11ac-40), MIMO

0&1

5190 MHz
5230 MHz

Transmitting (Tx), IEEE 802.11ac
VHT80 (11ac-80), SISO

15
0 (Only U-
NII-3 Band)

Transmitting (Tx), IEEE 802.11ac
VHTS0 (11ac-80), MIMO

0&1

5210 MHz

5260 MHz
5300 MHz
5320 MHz

5270 MHz
5310 MHz

5290 MHz

5500 MHz
5580 MHz
5700 MHz

5510 MHz
5550 MHz
5670 MHz

5530 MHz

5745 MHz
5785 MHz
5825 MHz

5755 MHz
5795 MHz

5775 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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20 dB Bandwidth

Transmitting (Tx), IEEE 802.11a
(11a)

Transmitting (Tx), IEEE 802.11n
HT20 (11n-20), SISO
Transmitting (Tx), IEEE 802.11ac
VHT20 (11ac-20), SISO

Transmitting (Tx), IEEE 802.11n
HT20 (11n-20), MIMO
Transmitting (Tx), IEEE 802.11ac
VHT20 (11ac-20), MIMO

0&1

5180 MHz
5220 MHz
5240 MHz

Transmitting (Tx), IEEE 802.11n
HT40 (11n-40), SISO
Transmitting (Tx), IEEE 802.11ac
VHTA40 (11ac-40), SISO

0)
1 (Only U-
NII-1 Band)

Transmitting (Tx), IEEE 802.11n
HT40 (11n-40), MIMO
Transmitting (Tx), IEEE 802.11ac
VHTA40 (11ac-40), MIMO

0&1

5190 MHz

Transmitting (Tx), IEEE 802.11ac
VHT80 (11ac-80), SISO

Transmitting (Tx), IEEE 802.11ac
VHTS0 (11ac-80), MIMO

0&1

5210 MHz

5260 MHz
5300 MHz
5320 MHz

5230 MHz
5270 MHz
5310 MHz

5290 MHz

6 dB Bandwidth

Transmitting (Tx), IEEE 802.11a
(11a)

Transmitting (Tx), IEEE 802.11n
HT20 (11n-20), SISO
Transmitting (Tx), IEEE 802.11ac
VHT20 (11ac-20), SISO

Transmitting (Tx), IEEE 802.11n
HT20 (11n-20), MIMO
Transmitting (Tx), IEEE 802.11ac
VHT20 (11ac-20), MIMO

0&1

Transmitting (Tx), IEEE 802.11n
HT40 (11n-40), SISO
Transmitting (Tx), IEEE 802.11ac
VHT40 (11ac-40), SISO

Transmitting (Tx), IEEE 802.11n
HT40 (11n-40), MIMO
Transmitting (Tx), IEEE 802.11ac
VHT40 (11ac-40), MIMO

0&1

Transmitting (Tx), IEEE 802.11ac
VHT80 (11ac-80), SISO

Transmitting (Tx), IEEE 802.11ac
VHTS80 (11ac-80), MIMO

0&1

5745 MHz
5785 MHz
5825 MHz

5755 MHz
5795 MHz

5775 MHz

Emission

Radiated Spurious

(Above 1 GHz) *3)

Transmitting (Tx), IEEE 802.11ac
VHT20 (11ac-20), SISO

5180 MHz
5240 MHz

Transmitting (Tx), IEEE 802.11n
HT20 (11n-20), MIMO *4)

0&1

5180 MHz

Transmitting (Tx), IEEE 802.11n
HT40 (11n-40), SISO

5190 MHz
5230 MHz

Transmitting (Tx), IEEE 802.11ac
VHTA40 (11ac-40), MIMO *4)

0&1

5190 MHz

Transmitting (Tx), IEEE 802.11ac
VHT80 (11ac-80), SISO

0

Transmitting (Tx), IEEE 802.11ac
VHTS80 (11ac-80), MIMO *4)

0&1

5210 MHz

5320 MHz

5320 MHz

5310 MHz

5310 MHz

5290 MHz

5500 MHz
5580 MHz
5700 MHz

5500 MHz
5700 MHz
5510 MHz
5550 MHz
5670 MHz
5510 MHz
5670 MHz
5530 MHz

5745 MHz
5785 MHz
5825 MHz

5745 MHz
5825 MHz _
5755 MHz
5795 MHz

5755 MHz
5795 MHz
5775 MHz

*1) The mode was tested as a representative, because it had the highest power at antenna terminal test.
*2) The test was performed with the antenna that had higher power as a representative.
*3) Since 11a, 11n and 11ac mode have the same modulation method and no differences in transmitting specification, test was performed on
the representative mode that had the highest radiated carrier power.
*4) This mode wasn't worst, but only band edge of spurious emissions were measured for confirmation.
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Power setting (target power) table) (1/2)
Bandwidth | Channel frequency Mode Rate / MCS mode  [dBm]
20 MHz 6M M 12M 18M 24M 36M 48 M 54M - -
5180 MHz — 5240 MHz lla 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.5 - -
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | - -
5180 MHz — 5240 MHz 11n-HT20 (SISO) 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.5 - -
MCS8 | MCS9 | MCS10 | MCS11 | MCS12 | MCS13 | MCS14 | MCSI5 | - -
5180 MHz — 5240 MHz 11n-HT20 (MIMO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 - -
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | -
5180 MHz — 5240 MHz 11ac-VHT20 (SISO) 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.0 -
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | -
5180 MHz — 5240 MHz 11ac-VHT20 (MIMO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 -
40 MHz MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | - -
5190 MHz 11n-HT40 (SISO) 10.0 10.0 10.0 10.0 10.0 10.0 10.0 10.0 - -
MCSO | MCST | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | - -
5230 MHz 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.5 - -
MCS8 | MCS9 | MCS10 | MCSI1 | MCSI2 | MCSI3 | MCS14 | MCSI5 -
5190 MHz 11n-HT40 (MIMO) 7.0 7.0 7.0 7.0 7.0 7.0 7.0 7.0 - -
MCS8 | MCS9 | MCS10 | MCSI1 | MCSI2 | MCSI3 | MCS14 | MCSI5 -
5230 MHz 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 - -
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9
5190 MHz 11ac-VHT40 (SISO) 10.0 10.0 10.0 10.0 10.0 10.0 10.0 10.0 10.0 10.0
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9
5230 MHz 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.0 13.0
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9
5190 MHz 11ac-VHT40 (MIMO) 7.0 7.0 7.0 7.0 7.0 7.0 7.0 7.0 7.0 7.0
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9
5230 MHz 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5
80 MHz MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9
5210 MHz *1) 11ac-VHTS0 (SISO) 9.5 9.5 9.5 9.5 9.5 9.5 9.5 9.5 9.5 9.5
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9
5210 MHz *2) 11ac-VHT80 (MIMO) 6.5 6.5 6.5 6.5 6.5 6.5 6.5 6.5 6.5 6.5
20 MHz 6M 9IM 12M 18M 24M 36M 48 M 54M - -
5260 MHz — 5320 MHz lla 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.5 - -
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | - -
5260 MHz — 5320 MHz 11n-HT20 (SISO) 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.5 - -
MCS8 | MCS9 | MCS10 | MCS11 | MCS12 | MCS13 | MCS14 | MCSI5 | - -
5260 MHz — 5320 MHz 11n-HT20 (MIMO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 - -
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | -
5260 MHz — 5320 MHz 11ac-VHT20 (SISO) 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.0 -
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | -
5260 MHz — 5320 MHz 11ac-VHT20 (MIMO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 -
40 MHz MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | - -
5270 MHz - 5310 MHz 11n-HT40 (SISO) 13.5 135 | 135 13.5 13.5 13.5 13.5 13.5 - -
MCS8 | MCS9 | MCSI0 | MCSI1 | MCSI12 | MCS13 | MCS14 | MCSI5 -
5270 MHz — 5310 MHz 11n-HT40 (MIMO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 - -
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9
5270 MHz - 5310 MHz 11ac-VHT40 (SISO) 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.0 13.0
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9
5270 MHz - 5310 MHz 11ac-VHT40 (MIMO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5
80 MHz MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9
5290 MHz *1) 11ac-VHT80 (SISO) 9.5 9.5 9.5 9.5 9.5 9.5 9.5 9.5 9.5 9.5
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9
5290 MHz *2) 11ac-VHT80 (MIMO) 6.5 6.5 6.5 6.5 6.5 6.5 6.5 6.5 6.5 6.5

*1) All tests are carried out with 9.5 dBm setting regarding worst case although typical power setting is 9.0 dBm.
*2) All tests are carried out with 6.5 dBm setting regarding worst case although typical power setting is 6.0 dBm.
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Power setting (target power) table) (2/2)
Bandwidth | Channel frequency Mode Rate / MCS mode  [dBm]
20 MHz 6M IM 12M 18 M 24 M 36 M 48 M 54 M - -
5500 MHz — 5700 MHz lla 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.5 - -
MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 - -
5500 MHz - 5700 MHz 11n-HT20 (SISO) 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.5 - -
MCS 8 MCS 9 MCS10 MCS11 MCS12 MCS13 MCS14 MCS15 - -
5500 MHz - 5700 MHz 11n-HT20 (MIMO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 - -
MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 MCS 8 -
5500 MHz - 5700 MHz 11ac-VHT20 (SISO) 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.5 11.0 -
MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 MCS 8 -
5500 MHz - 5700 MHz 11ac-VHT20 (MIMO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 -
40 MHz MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 - -
5510 MHz - 5670 MHz 11n-HT40 (SISO) 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.5 - -
MCS 8 MCS 9 MCS10 MCS11 MCS12 MCS13 MCS14 MCS15 - -
5510 MHz - 5670 MHz 11n-HT40 (MIMO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 - -
MCS0 | MCST | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9
5510 MHz - 5670 MHz 11ac-VHT40 (SISO) 13.5 13.5 13.5 13.5 13.5 13.5 13.5 13.5 12.0 12.0
MCS0 | MCST | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9
5510 MHz - 5670 MHz 11ac-VHT40 (MIMO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5
80 MHz MCS0 | MCST | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9
5530 MHz, 11ac-VHT80 (SISO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5
MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 MCS 8 MCS 9
5530 MHz, 11ac-VHT80 (MIMO) 7.5 7.5 7.5 7.5 7.5 7.5 7.5 7.5 7.5 7.5
20 MHz 6M oM 12M 18 M 24 M 36 M 48 M 54 M - -
5745 MHz — 5825 MHz lla 12.5 12.5 12.5 12.5 12.5 12.5 12.5 12.5 - -
MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 - -
5745 MHz — 5825 MHz 11n-HT20 (SISO) 12.5 12.5 12.5 12.5 12.5 12.5 12.5 12.5 - -
MCS 8 MCS 9 MCS10 MCS11 MCS12 MCS13 MCS14 MCS15 -
5745 MHz — 5825 MHz 11n-HT20 (MIMO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 - -
MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 MCS 8
5745 MHz — 5825 MHz 11ac-VHT20 (SISO) 12.5 12.5 12.5 12.5 12.5 12.5 12.5 12.5 11.0 -
MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 MCS 8 -
5745 MHz — 5825 MHz 11ac-VHT20 (MIMO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 -
40 MHz MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 - -
5755 MHz — 5795 MHz 11n-HT40 (SISO) 12.5 12.5 12.5 12.5 12.5 12.5 12.5 12.5 - -
MCS 8 MCS 9 MCS10 MCS11 MCS12 MCS13 MCS14 MCS15 -
5755 MHz — 5795 MHz 11n-HT40 (MIMO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 - -
MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 MCS 8 MCS 9
5755 MHz — 5795 MHz 11ac-VHT40 (SISO) 12.5 12.5 12.5 12.5 12.5 12.5 12.5 12.5 12.0 12.0
MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 MCS 8 MCS 9
5755 MHz - 5795 MHz 11ac-VHT40 (MIMO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5
80 MHz MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 MCS 8 MCS 9
5775MHz 11ac-VHTS80 (SISO) 12.5 12.5 12.5 12.5 12.5 12.5 12.5 12.5 10.5 10.5
MCS 0 MCS 1 MCS 2 MCS 3 MCS 4 MCS 5 MCS 6 MCS 7 MCS 8 MCS 9
5775MHz 11ac-VHT80 (MIMO) 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5 10.5
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4.2 Configuration and peripherals
A: EUT s ¢ L
B AC 120V /60 Hz
o] [F] -
R o1ty el LSt aciov
/ 60 Hz
W: Standard Ferrite Core
* Cabling and setup(s) were taken into consideration and test data was taken under worse case conditions.
Description of EUT and Support equipment
No. | Item Model number Serial number Manufacturer Remarks
Game Console HDH-001 XJW01000021026 *1) Nintendo Co., Ltd. | EUT
A XIW01000029787 *2)
XIJW01000021040 *3)
B SDEV Cradle HAT-003 XZ1.0100007151 Nintendo Co., Ltd. | -
C AC Adapter HAC-002 - Nintendo Co., Ltd. | -
D Game Card HAC-008 DFCAA221.000 Nintendo Co., Ltd. | -
E Micro SD Card - - Transcend -
F, F' | Headphone - - Nintendo Co., Ltd. | -
G GIGA Ethernet Adapter | LAN-GTJU3 3495DB2BF5CA Logitec -
H Laptop PC CF-S1I0AWNDS 2BKSA58270 Panasonic -
I AC Adapter CF-AA6402A M1 | 6402AM111Z03016A Panasonic -
*1) Used for Antenna Terminal conducted test
*2) Used for Maximum Conducted Output Power test and Maximum Power Spectral Density test at 11n
HT40(MIMO) and 11ac VHT40(MIMO) mode.
*3) Used for Conducted Emission test and Radiated Emission test
List of cables used
No. | Cable Name Length (m) Shield Remarks
Cable Connector
1 Signal 0.1 Unshielded Unshieided *4)
2 USB 0.4 Shielded Shielded -
3 Headphone 0.5+0.3 Unshielded Unshieided -
4 USB 1.8 Shielded Shielded -
5 USB 0.15 Shielded Shielded -
6 LAN 0.5 Unshielded Unshieided -
7 DC 1.8 Unshielded Unshieided -
8 AC 1.0 Unshielded Unshieided -

*4) This signal cable is used only for the settings of Bluetooth test mode, not used for the product.
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SECTION 5: Conducted Emission

Test Procedure and conditions

EUT was placed on a platform of nominal size, 1.0 m by 2.0 m, raised 0.8 m above the conducting ground plane.

The table is made of expanded polystyrol and expanded polypropylene and the table top is covered with The table is
made of Styrofoam and covered with polyvinyl chloride. That has very low permittivity.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded
conducting surface. EUT was located 80cm from a Line Impedance Stabilization Network (LISN) / Artificial mains
Network (AMN) and excess AC cable was bundled in center.

I/O cables that were connected to the peripherals were bundled in center. They were folded back and forth forming a
bundle 30 cm to 40 cm long and were hanged at a 40 cm height to the ground plane. All unused 50 ohm connectors of
the LISN (AMN) were resistivity terminated in 50 ohm when not connected to the measuring equipment.

The AC Mains Terminal Continuous disturbance Voltage had been measured with the EUT via AC adaptor within a
Shielded room.

The EUT via AC adaptor was connected to a Line Impedance Stabilization Network (LISN).

An overview sweep with peak detection has been performed.

The measurements had been performed with a quasi-peak detector and if required, an average detector.

The conducted emission measurements were made with the following detection of the test receiver.

The test results and limit are rounded off to one decimal place, so some differences might be observed.

Detector : QP and CISPR Average
Measurement range : 0.15 MHz - 30 MHz
Test data : APPENDIX

Test result : Pass

Figure 1: Test Setup

EUT + AC Adapter
L .
Attenuator
Test
receiver ] LISN
Ground plane
UL Japan, Inc.
Shonan EMC Lab.
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SECTION 6: Radiated Spurious Emission and Band Edge Compliance

Test Procedure

< Below 1GHz >
The Radiated Electric Field Strength has been measured in a Semi Anechoic Chamber with a ground plane.

< Above 1GHz >

EUT was placed on a platform of nominal size, 1.0 m by 1.5 m, raised 0.8 m above the conducting ground plane.
The table is made of expanded polystyrol and expanded polypropylene and the table top is covered with
polycarbonate. That has very low permittivity.

The Radiated Electric Field Strength has been measured in a Semi Anechoic Chamber with absorbent materials lined
on a ground plane.

The height of the measuring antenna varied between 1 m and 4 m and EUT was rotated a full revolution in order to
obtain the maximum value of the electric field strength.

The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver, or the
Spectrum Analyzer.

The measurements were made with the following detector function of the test receiver and the Spectrum analyzer (in
linear mode).

The test was made with the detector (RBW/VBW) in the following table.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

< Below 1GHz >
The result also satisfied with the general limits specified in section 15.209 (a).

< Above 1GHz >
Inside of restricted bands (Section 15.205):
Apply to limit in the Section 15.209 (a).

Outside of the restricted bands:
Apply to limit 68.2 dBuV/m, 3 m (-27 dBm e.i.r.p.*) in the Section 15.407 (b) (1) (2) (3).

For U-NII-3 Bandedge

-27 dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25
MHz above or below the band edge, and from 25 MHz above or below the band edge increasing linearly to
a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the
band edge increasing linearly to a level of 27 dBm/MHz at the band edge in the section 15.407(b)(4)(1).

Restricted band edge:
Apply to limit in the Section 15.209 (a).
Since this limit is severer than the limit of the inside of restricted bands.

*Electric field strength to e.i.r.p. conversion:

g _ 1000000 N30P  (yyy7/m) P is the e.i.r.p. (Waits)
3
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Test Antennas are used as below;
Frequency 30 MHz to 200 MHz | 200 MHz to 1 GHz | Above 1 GHz
Antenna Type Biconical Logperiodic Horn
Frequency Below 1 GHz Above 1 GHz
Instrument used Test Receiver Spectrum Analyzer
Detector QP Peak Average
IF Bandwidth BW: 120 kHz RBW: 1 MHz Method VB *1)
VBW: 3 MHz RBW: 1 MHz
VBW: 1/T MHz
(T: burst length, refer to
APPENDIX)

Detector: Peak
Trace: Max hold

*1) The test method was also referred to KDB 789033 D02 General UNII Test Procedures New Rules v02r01 "Guidelines

for Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices Part 15, Subpart E".
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Figure 2: Test Setup

Below 1 GHz
Measuring Antenna
EUT (Loop / Biconical / Logperiodic)
Q - Artenuater
“ .
Im
x : Center of turn table
1 GHz - 13 GHz
""" . Measuring Antenna
EUT \\‘ (Horn)

Spectrum

Analyzer

| Attenuator or Filter

Test Volume

1 : Radius of an outer periphery of EUT

» : Center of turn table

13 GHz - 40 GHz

Measuring Antenna

(Horn}

EUT

Spectrum

Analyzer

x : Center of turn table

Test Distance: 3 m

Distance Factor: 20 x log (3.89 m /3.0 m) =2.26 dB
* Test Distance: (3 + Test Volume /2) - r=3.89 m

Test Volume : 2.0 m
(Test Volume has been calibrated based on CISPR 16-1-4.)
r=0.11m

Distance Factor: 20 x log (1.0 m /3.0 m) =-9.54 dB
*Test Distance: 1 m

- The carrier level and noise levels were confirmed at each position of X, Y and Z axes of EUT to see the position of
maximum noise, and the test was made at the position that has the maximum noise.

Mode Frequeney | Carrier Below 1 GHz - 6.4GHz | 13 GHz- | 18 GHz - 26.5
Test 1 GHz 6.4 GHz - 18 GHz 26.5 GHz - 40
Antenna 13 GHz GHz GHz
SISO Horizontal X X X X Y X X
Vertical Y X Y X Y X X
MIMO Horizontal V4 - Z X Y X X
Vertical Z - Z X Y X X

The test results and limit are rounded off to one decimal place, so some differences might be observed.

: 30 MHz - 40 GHz
: APPENDIX
: Pass

Measurement range
Test data
Test result
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SECTION 7: Antenna Terminal Conducted Tests
Test Procedure
The tests were made with below setting connected to the antenna port.
Test Span RBW VBW Sweep Detector Trace Instrument used
time and Test method
26 dB Bandwidth Enough to capture Close to 1 % >RBW Auto Peak Max Hold Spectrum Analyzer
the emission of EBW
99 % Occupied Enough width to 1%to5%of | >3 RBW Auto Peak Max Hold Spectrum Analyzer
Bandwidth *1) display emission OBW
skirts
20 dB Bandwidth Enough to capture 100 kHz 300 kHz Auto Peak Max Hold Spectrum Analyzer
the emission
6 dB Bandwidth Enough to capture 100 kHz 300 kHz Auto Peak Max Hold Spectrum Analyzer
the emission
Maximum Conducted | - - - Auto Average - Power Meter
Output Power (Sensor: 160 MHz
BW) (Method PM)
Maximum Power Encompass the 1 MHz or >3 RBW Auto RMS Clear Write | Spectrum Analyzer
Spectral Density entire EBW 100 kHz *2) Power
Averaging
(100 times)
Conducted Spurious 9 kHz — 150 kHz 200 Hz 620 Hz Auto Peak Max Hold Spectrum Analyzer
Emission*3) 150 kHz — 30 MHz 10 kHz 30 kHz

* The test method was also referred to KDB 789033 D02 General UNII Test Procedures New Rules v02r01 "Guidelines for

Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices Part 15, Subpart E".

*1) Peak hold was applied as Worst-case measurement.

*2) KDB 789033 D02 says that RBW is set to be 500 kHz for 5.725 GHz-5.850 GHz, but it is not possible with

spectrum analyzer, so RBW Correction Factor (10 log(500 kHz / 100 kHz)) was added to the test result.

*3) In the frequency range below 30 MHz, RBW was narrowed to separate the noise contents.
Then, wide-band noise near the limit was checked separately, however the noise was not detected as shown in the
chart. (9 kHz-150 kHz: RBW =200 Hz, 150 kHz-30 MHz: RBW = 10 kHz)

The test results and limit are rounded off to two decimals place, so some differences might be observed.

The equipment and cables were not used for factor 0 dB of the data sheets.

Test data
Test result

: APPENDIX

: Pass

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400

Facsimile

1 +81 463 50 6401
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DATA OF CONDUCTED EMISSION TEST

Company : Nintendo Co., Ltd. Mode
Kind of EUT : Game console Order No.
Model No. : HDH-001 Power
Serial No. : XJw01000021040 Temp./Humi.
Remarks Lo
Limit : FCC_Part 15 Subpart C(15.207)

Engineer

UL Japan,Inc. Shonan EMC Lab. No.3 Shielded Room

Date : 2019/03/11

: Tx, 1lac-20, SISO, 5320 MHz

12656071S

: AC 120 V / 60 Hz(AC adapter input)
: 25 deg.C/ 36 %RH

: Kenichi Adachi

80 Limit1(QP)
—— Limit2(AV)
70 N (PK)
— QX N(QP/CAV)
60 B _— ———— L1 (PK)
T (X L1 (QP/CAV)
CP |~ Except EUT
> 50 \
TN
) 40 M
s %
g 30 ‘
A il ,
20
10
0
2 3 .5 .7 1 2 3 5 7 10 20
A5 Frequency [MHz] 30
Freq. Reading CFa Results Limit Margin
No. QPy | (CAV) QP) | <CAV) | <QP) (AV) QP (AV) Phase | Comment
[MHz] [dBuV] | [dBuV] [dB) | [dBuV] | [dBuV] [ [dBuV] | [dBuV] | [dB] [dB]
1 0.16646( 4089 2447 1255] 5344 37.02] 06565 5565 12.2 18.6 N
2| 048834 2404 17.65] 1288 36.62| 3023 56.20| 46.20 19.5 16,9 N
3 0.51884 21.44 16.86 12581 34.02 29.441  56.00 46.00 21.9 165 N
4 4.93946 16.23 8.28| 13.10] 2833 21.38 56.00] 46.00 2'7.6 24.6 N
5 7.07345 21.11 1612 13.39 34.50 29.51 60.00 50.00 265 20.4 N
6] 1341335 12.06 6.54 1422 2628 20.76 60.00 50.00 33.7 29.2 N
7] 015646 4075 2436 1255 53.30| 3691 6565| 55.65 12.3 18.7 L1
8| 048834 2452 21.55| 1258 3710 34.13] 5620 46.20 19.1 12.0 L1
9 051884 18.11 1492 1258 3069 2750 56.00| 46.00 25.3 185 L1
10 4.93946 15.42 8.1 13.10] 2852 21.61 56.00] 46.00 2'7.4 24.3 L1
1 7.07345 19.92 14.59 13.39 33.31 27.98 60.00 50.00 26.6 22.0 L1
12| 13.41335 11.06 543 14221 2528 19.65 60.00 50.00 34.7 30.3 L1

Calculation:Result[dBuV]=Reading[dBuV]+C.Fac(LISN+Cable+ATT)[dB]
LISN: SLS-02 with Extention cable
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-26 dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13, 2019
Temperature / Humidity 24deg.C , 57 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 48 Mbps
Freg. -26 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5260.0000 20.945 -
5300.0000 20.907 -
5320.0000 20.931 -
Tx, 5260 MHz Tx, 5300 MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak #Peak
) A (S e I i AN A e
dB/ / dB/ .
> < > <«
2 \“'\ (s,
P AP NIRRT T (T T b
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 48 MHz Center 5.300 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts) #Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
16.6599 MHz % db -2600 dB 16.6498 MHz % db -2600 dB
Transmit Freq Error —34.915 kHz Transmit Freq Error —40.344 kHz
® dB Banduidth 208.945 MHz ® dB Banduidth 208.987 MHz
Tx, 5320 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
4B/ N
> <
Sl
o WA Py
LgAv
M1 52
Center 5.320 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
®x dB -26.00 dB

16.6516 MHz

—-37.073 kHz
20.931 MHz

Transmit Freq Error
® dB Bandwidth

UL Japan, Inc.
Shonan EMC Lab

1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13,2019
Temperature / Humidity 24 deg.C ,57 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11n HT20 (SISO), PN9, worst antenna port 0, worst data mode 6 (MCS)
Freq. -26 dB Bandwidth Limit
[MHz] [MHz] [MHz]
5260.0000 21.289 -
5300.0000 21.332 -
5320.0000 21.284 -
Tx, 5260 MHz Tx, 5300 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
dB/ J N B/ s N
s e ¥ e
Lo A ml...lﬁ.l. b Ay L -"‘J sl bty
[T Tt Wy Penip PR At T g WMW
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 48 MHz Center 5.300 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts) #Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
17.7844 MHz X db 260 B 17.8148 MHz X db 260 B
Transmit Freq Error —15.786 kHz Transmit Freq Error —18.993 kHz
® dB Banduidth 21.289 MHz ® dB Banduidth 21.332 MHz
Tx, 5320 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
5%9 R | T T
dB/ 7z b
b S
e i y.vn'vun\. I,JV‘Uﬂ ) W
LgAw
M1 52
Center 5.320 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.7847 MHz X db 260 B
Transmit Freq Error -14.941 kHz
® dB Banduidth 21.284 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 15,2019
Temperature / Humidity 24 deg.C , 35 %RH
Engineer Makoto Hosaka
Mode Tx, [IEEE802.11ac VHT20 (SISO), PN9, worst antenna port 0, worst data mode 3 (MCS)
Freq. -26 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5260.0000 21.240 -
5300.0000 21.171 -
5320.0000 21.003 -
Tx, 5260 MHz Tx, 5300 MHz
% Agilent RL % Agilent RL
Ref 10 dBm #Atten 20 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak
Log Log
18 18
4B/ J}wwww ka 4B/ mewwwwwwwu{i‘
i J(Jr ‘\ < > ]'fy ")m “
ﬂ"‘ﬂ | o 'nﬁu v"'( \ e
T A T ke i
LaRv LaRv
M1 52 M1 52
Center 5.260 66 GHz Span 46 MHz Center 5.300 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts) #Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.8282 MHz " dB -2600 dB 17.7444 MHz " dB -2600 dB
Transmit Freq Error -25.571 kHz Transmit Freq Error -13.834 kHz
® dB Bandwidth 21.249 MHz ® dB Bandwidth 21.171 MHz
Tx, 5320 MHz
% Agilent RL
Ref 10 dBm #Atten 20 dB
#Peak
Log
18
4B/ L [ paranle ety
g by
N ™,
+ Mk /’"‘ \'Ln 5
R Ly
LgAw
M1 52
Center 5.320 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.7659 MHz X dB -26.00 dB
Transmit Freq Error -9.167 kHz
® dB Bandwidth 21.083 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11n HT20 (MIMO), PN9, worst data mode 15 (MCS)
Freq. -26 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5260.0000 21.179 -
5300.0000 21.381 -
5320.0000 21.238 -
Tx, 5260 MHz Tx, 5300 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
5%9 o [ 7 5%‘3 P e haiaiia FAnPrn gy
dB/ J L B/ ! |
il , F =
A RN i D)
Wanptrhe] Wﬂh‘rw. A\Mhnj_a ! w’U-‘m‘W ‘JA‘IM Imnnﬂn
ad v Al IR RS
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 48 MHz Center 5.300 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts) #Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
17.8373 MHz ®x dB -26.00 dB 17.7990 MHz ®x dB -26.00 dB
Transmit Freq Error -12.284 kHz Transmit Freq Error —49.471 kHz
® dB Banduidth 21.179 MHz ® dB Banduidth 21.381 MHz
Tx, 5320 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
T e o aes e a3
dB/ L y
LA " o]
i S
WWN e,
LgAw
M1 52
Center 5.320 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
17.8444 MHz % db -2600 dB
Transmit Freq Error —24.985 kHz
® dB Banduidth 21.238 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac VHT20 (MIMO), PN9, worst data mode 4 (MCS)
Freq. -26 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5260.0000 21.487 -
5300.0000 21.001 -
5320.0000 21.053 -
Tx, 5260 MHz Tx, 5300 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
Log Log
16 B R k3 16 gt ey A i oy
ey / \ dB/ ! L
N £ i,
car” RN » iy
e AP AT g ) ULM.JW 3 LY/ I
Tttt 4 R L i
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 48 MHz Center 5.300 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts) #Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
17.8231 MHz ®x dB -26.00 dB 17.7558 MHz ®x dB -26.00 dB
Transmit Freq Error —13.306 kHz Transmit Freq Error —34.855 kHz
® dB Banduidth 21.487 MHz ® dB Banduidth 21.081 MHz
Tx, 5320 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
5%53 & ] P iy
dB/ g |
r ™,
fi Y
u bt M.,Jw""w \uwm‘n\,gm i
LgAw
M1 52
Center 5.320 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
17.7532 MHz ®x dB -26.00 dB
Transmit Freq Error —8.787 kHz
® dB Banduidth 21.853 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 18,2019
Temperature / Humidity 22 deg.C , 54 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11n HT40 (SISO), PN9, worst antenna port 0, worst data mode 3 (MCS)
Freq. -26 dB Bandwidth Limit
[MHz] [MHz] [MHz]
5270.0000 39.851 -
5310.0000 39.992 -
Tx, 5270 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
5%9 et [t
B/ i L
N \ e
o 1 i
f R S A
LgAw
ML 52
Center 5.270 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.3052 MHz ® dB  -26.00 dB
Transmit Freq Error —5.678 kHz
% dB Bandwidth 38.851 MHz
Tx, 5310 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
e e e
B/ / 4
s/ fe
A VAR YVLNE
LgAw
ML 52
Center 5.318 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.3789 MHz ® dB  -26.00 dB
Transmit Freq Error —20.423 kHz
% dB Bandwidth 38.992 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac VHT40 (SISO), PN9, worst antenna port 0, worst data mode 2(MCS)
Freq. -26 dB Bandwidth Limit
[MHz] [MHz] [MHz]
5270.0000 39.602 -
5310.0000 39.685 -
Tx, 5270 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
i e —=
B/ / \
N Ve
! 5
S Y mewmm
LgAw
ML 52
Center 5.270 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.3129 MHz ® dB  -26.00 dB
Transmit Freq Error —4.533 kHz
% dB Bandwidth 39.602 MHz
Tx, 5310 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
T ) S R
dB/ / 1
N e
/ 3
TRy SeTPe M,nﬂ I Ay g
LgAw
ML 52
Center 5.318 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.3078 MHz ® dB  -26.00 dB
Transmit Freq Error —31.181 kHz
% dB Bandwidth 39.685 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 25,2019
Temperature / Humidity 20 deg.C , 59 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11n HT40 (MIMO), PN9, worst data mode 11 (MCS)
Freq. -26 dB Bandwidth Limit
[MHz] [MHz] [MHz]
5270.0000 39.781 -
5310.0000 39.736 -
Tx, 5270 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
10 o i'd
B/ ] |
! |
N I/ S Lo
ot g
LgAw
ML 52
Center 5.270 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.3198 MHz ® dB  -26.00 dB
Transmit Freq Error —26.352 kHz
% dB Bandwidth 38.781 MHz
Tx, 5310 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
18
B/ / |
/ b
A Al L] y/ \\
T s AT
LgAw
ML 52
Center 5.318 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.2823 MHz ® dB  -26.00 dB
Transmit Freq Error —34.759 kHz
% dB Bandwidth 38.736 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT40 (MIMO), PN9, worst data mode 6 (MCS)
Freq. -26 dB Bandwidth Limit
[MHz] [MHz] [MHz]
5270.0000 39.794 -
5310.0000 39.545 -
Tx, 5270 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak |
5%9 P "1| ¥
B/ f 1 |
/ L
1 Mok,
ik i
LgAw
ML $2
Center 5.270 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.2924 MHz ®x dB -26.00 dB
Transmit Freq Error 8.047 kHz
% dB Bandwidth 39.794 MHz
Tx, 5310 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log -
10 ¢
B/ ] |
=Y / \ s
2 S Sl \m. g i
e Lo
LgAw
ML $2
Center 5.318 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.2979 MHz ® dB  -26.00 dB
Transmit Freq Error —8.236 kHz
% dB Bandwidth 39.545 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 22,2019
Temperature / Humidity 24 deg.C ,47 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11ac VHT80 (SISO), PN9, worst antenna port 1, worst data mode 5(MCS)
Freq. -26 dB Bandwidth Limit
[MHZz] [MHZz] [MHZz]
5290.0000 80.981 -
Tx, 5290 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log N
10 o : b
B/ [ \
> ﬁl \ L3
) 4
R L LYWIRTTS T,
LgAw
M1 52
Center 5.298 00 GHz Span 166 MHz
#Res BH 820 kHz #VBH 2.7 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
75.7499 MHz x dB -26.00 B
Transmit Freq Error 54.527 kHz
% dB Bandwidth 80981 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT80 (MIMO), PN9, worst data mode 5 (MCS)
Freq. -26 dB Bandwidth Limit
[MHz] [MHz] [MHz]
5290.0000 81.150 -
Tx, 5290 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
10
dB/ i il
/ |
> ’! \e
. / \
b artoor] e L
LgAw
M1 52
Center 5.298 00 GHz Span 166 MHz
#Res BH 820 kHz #VBH 2.7 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
75.5980 MHz ®x dB -26.00 dB
Transmit Freq Error 20.316 kHz
% dB Bandwidth 81150 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13, 2019
Temperature / Humidity 24deg.C , 57 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 48 Mbps
Freg. -26 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5500.0000 20.917 -
5580.0000 20.933 -
5700.0000 20911 -
Tx, 5500 MHz Tx, 5580 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
5%9 4 e i 5%9 4 R A S
dB/ 7 N B/ / N
> <« > <
\.‘ \ Goth M, Ly
TETTY a2 R R Oy ey
LaRv LaRv
M1 52 M1 52
Center 5.500 00 GHz Span 48 MHz Center 5.580 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts) #Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH Z PWr  99.00 7
16.6590 MHz ®x dB -26.00 dB 16.6537 MHz ®x dB -26.00 dB
Transmit Freq Error —39.658 kHz Transmit Freq Error —47.689 kHz
® dB Banduidth 28.917 MHz ® dB Banduidth 28.933 MHz
Tx, 5700 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
5%9 4 WWW?
dB/
> <
e Fot i ekt
LgAv
M1 52
Center 5.7080 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
16.6554 MHz % db -2600 dB
Transmit Freq Error —44.634 kHz
® dB Banduidth 28.911 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

: +81 463 50 6401

Telephone
Facsimile
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13,2019
Temperature / Humidity 24 deg.C ,57 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11n HT20 (SISO), PN9, worst antenna port 0, worst data mode 6 (MCS)
Freq. -26 dB Bandwidth Limit
[MHz] [MHz] [MHz]
5500.0000 21.489 -
5580.0000 21.137 -
5700.0000 21.247 -
Tx, 5500 MHz Tx, 5580 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
5%9 ¥ Rt [ ° 5%9 + [t -
4B/ J N, 4B/ ! 5
/" e 57 e
Pl Mo R A Lo, P -
W P ey [l M\"W‘W Wit
LaRv LaRv
M1 52 M1 52
Center 5.500 00 GHz Span 48 MHz Center 5.580 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts) #Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
17.8152 MHz ®x dB -26.00 dB 17.8332 MHz ®x dB -26.00 dB
Transmit Freq Error —1.447 kHz Transmit Freq Error —25.752 kHz
® dB Banduidth 21.489 MHz ® dB Banduidth 21.137 MHz
Tx, 5700 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
5%53 ?u.mnmmr T ,w\.wvhmwww?
B/ ! \,
b Me
Hof] i il A bt e
T LI
LgAw
M1 52
Center 5.7080 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.8205 MHz ®x dB -26.00 dB
Transmit Freq Error —31.892 kHz
® dB Banduidth 21.247 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 15,2019
Temperature / Humidity 24 deg.C , 35 %RH
Engineer Makoto Hosaka
Mode Tx, [IEEE802.11ac VHT20 (SISO), PN9, worst antenna port 0, worst data mode 3 (MCS)
Freq. -26 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5500.0000 20.997 -
5580.0000 20.905 -
5700.0000 21.069 -
Tx, 5500 MHz Tx, 5580 MHz
% Agilent RL % Agilent RL
Ref 10 dBm #Atten 20 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak
Log Log
18 18
4B/ D ety 4B/ gl s SR Y
J § o N
N o] >0 e
o TR Tt N
LgAw . LgAw =T
M1 52 M1 52
Center 5.560 66 GHz Span 46 MHz Center 5.580 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts) #Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.775 MHz " dB -2600 dB 17.7947 MHz " dB -2600 dB
Transmit Freq Error -34.655 kHz Transmit Freq Error -30.676 kHz
® dB Bandwidth 208.997 MHz ® dB Bandwidth 20.985 MHz
Tx, 5700 MHz
% Agilent RL
Ref 10 dBm #Atten 20 dB
#Peak
Log
18
dB/ fMMW ,ﬂwmﬂ\wwumwl
N e
R W,
i VA,
LgAw
M1 52
Center 5700 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.7377 MHz X dB -26.00 dB
Transmit Freq Error -46.842 kHz
® dB Bandwidth 21.069 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11n HT20 (MIMO), PN9, worst data mode 15 (MCS)
Freq. -26 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5500.0000 21.289 -
5580.0000 21.485 -
5700.0000 21.527 -
Tx, 5500 MHz Tx, 5580 MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak #Peak
ﬁag gt romhomiy, 5%9 e sk e T Y
dB/ / 1 B/ / y
P kN ’ Y
A X 7 5
JW'FWWW M ,“,-.WUI el vnr 5
LaRv LaRv
M1 52 M1 52
Center 5.500 00 GHz Span 48 MHz Center 5.580 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts) #Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
17.8480 MHz % db -2600 dB 17.7913 MHz % db -2600 dB
Transmit Freq Error —18.496 kHz Transmit Freq Error —31.236 kHz
® dB Banduidth 21.289 MHz ® dB Banduidth 21.485 MHz
Tx, 5700 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
LDQ ?v’. el W“W'\lr‘v"av-o
18
B/ / %
s N
i )
|t et Mg
LgAw
M1 52
Center 5.7080 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.8744 MHz % db -2600 dB
Transmit Freq Error —45.717 kHz
® dB Banduidth 21.527 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac VHT20 (MIMO), PN9, worst data mode 4 (MCS)
Freq. -26 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5500.0000 21.445 -
5580.0000 21.240 -
5700.0000 21.325 -
Tx, 5500 MHz Tx, 5580 MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
5%9 QT Y 5%9 A S, | o S o
dB/ J ', B/ / 4
rd ™, Pl ",
Hbd i i )
Ol e b LTV
sl Pttt
LaRv LaRv
M1 52 M1 52
Center 5.560 66 GHz Span 46 MHz Center 5.580 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts) #Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.8424 MHz " dB -2600 dB 17.7977 MHz " dB -2600 dB
Transmit Freq Error -1.859 kHz Transmit Freq Error -20.886 kHz
® dB Bandwidth 21.445 MHz ® dB Bandwidth 21.249 MHz
Tx, 5700 MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
19 Gl Ao o
4B/ N
il "
7 i)
BT K )
LgAw
M1 52
Center 5700 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.7968 MHz X dB -26.00 dB
Transmit Freq Error -8.658 kHz
® dB Bandwidth 21.325 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 18,2019
Temperature / Humidity 22 deg.C , 54 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11n HT40 (SISO), PN9, worst antenna port 0, worst data mode 3(MCS)
Freq. -26 dB Bandwidth Limit
[MHz] [MHz] [MHz]
5510.0000 39.960 -
5550.0000 39.925 -
5670.0000 39.870 -
Tx, 5510 MHz Tx, 5550 MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak #Peak
5%9 Yl " Forrgieily WW.,? 5%9 FIV KR m
dB/ / \ B/ / \
N e >/ L
WY YL PRTL Wi AT A o Ml
LaRv LaRv
M1 52 M1 52
Center 5.516 00 GHz Span 8@ MHz Center 5.558 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
36.4303 MHz X db 260 B 36.3817 MHz X db 260 B
Transmit Freq Error —26.592 kHz Transmit Freq Error 17.889 kHz
® dB Banduidth 39.960 MHz ® dB Banduidth 39.925 MHz
Tx, 5670 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log 1 J ]
19 bl e
dB/ / |
>/ Le
Lo o™i Nt ot o
LgAw
M1 52
Center 5.670 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.4119 MHz X db 260 B
Transmit Freq Error —68.995 kHz
® dB Banduidth 39.870 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac VHT40 (SISO), PN9, worst antenna port 0, worst data mode 2(MCS)
Freq. -26 dB Bandwidth Limit
[MHz] [MHz] [MHz]
5510.0000 39.408 -
5550.0000 39.712 -
5670.0000 39.520 -
Tx, 5510 MHz Tx, 5550 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
Log BT pro v Log
10 b 10 e 4
B/ ] | dB/ / !
>/ Le 5/ be
z I / i
e Y R i "
LaRv LaRv
ML $2 ML $2
Center 5.516 00 GHz Span 8@ MHz Center 5.558 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
36.2525 MHz ®x dB -26.00 dB 36.3467 MHz ®x dB -26.00 dB
Transmit Freq Error 8.254 kHz Transmit Freq Error —38.899 kHz
% dB Bandwidth 39.408 MHz % dB Bandwidth 39.712 MHz
Tx, 5670 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
ﬁag b b
dB/ ] |
5/ e
I \
LgAw
ML $2
Center 5.670 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
36.2846 MHz ®x dB -26.00 dB
Transmit Freq Error —34.937 kHz
% dB Bandwidth 39.528 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 25,2019
Temperature / Humidity 20 deg.C , 59 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11n HT40 (MIMO), PN9, worst data mode 11 (MCS)
Freq. -26 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5510.0000 39.524 -
5550.0000 39.283 -
5670.0000 39.807 -
Tx, 5510 MHz Tx, 5550 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
5%‘3 bl ﬁg Qe it e, ey
dB/ [ | B/ i \
Jff \ ;ﬂ \\
s . [T T O T I, o
LaRv LaRv
M1 52 M1 52
Center 5.516 00 GHz Span 8@ MHz Center 5.558 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
36.2282 MHz % db -2600 dB 36.2466 MHz % db -2600 dB
Transmit Freq Error —21.713 kHz Transmit Freq Error —28.713 kHz
® dB Banduidth 39.524 MHz ® dB Banduidth 39.283 MHz
Tx, 5670 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
5%9 & w ooy
dB/ ] y
/ i
e i b
LgAw
M1 52
Center 5.670 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.3582 MHz ®x dB -26.00 dB
Transmit Freq Error —38.591 kHz
® dB Banduidth 39.807 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT40 (MIMO), PN9, worst data mode 6 (MCS)
Freq. -26 dB Bandwidth Limit
[MHz] [MHz] [MHz]
5510.0000 39.650 -
5550.0000 39.482 -
5670.0000 39.637 -
Tx, 5510 MHz Tx, 5550 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
Log Log
10 i o ad 10 Qundrisdents A A
dB/ / | dB/ | y
i y i \
Y I.J.MUKJ"; \‘l I " iln \u
L A A S I S \2
LaRv LaRv
M1 52 M1 52
Center 5.516 00 GHz Span 8@ MHz Center 5.558 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
36.2876 MHz ®x dB -26.00 dB 36.3601 MHz ®x dB -26.00 dB
Transmit Freq Error —2.578 kHz Transmit Freq Error —16.576 kHz
® dB Banduidth 39.650 MHz ® dB Banduidth 39.482 MHz
Tx, 5670 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
10 e i id
B/ f |
=Y j \. <
y o \
e AR e
LgAw
M1 52
Center 5.670 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.2893 MHz ®x dB -26.00 dB
Transmit Freq Error —3.194 kHz
® dB Banduidth 39.637 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 22,2019
Temperature / Humidity 24 deg.C ,47 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11ac VHT80 (SISO), PN9, worst antenna port 1, worst data mode 5(MCS)
Freq. -26 dB Bandwidth Limit
[MHZz] [MHZz] [MHZz]
5530.0000 81.227 -
Tx, 5530 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
dB/ f |
Y f \L s
[ 1
|irtered gt Sl oren
LgAw
M1 52
Center 5.538 00 GHz Span 166 MHz
#Res BH 820 kHz #VBH 2.7 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
75.7595 MHz ®x dB -26.00 dB
Transmit Freq Error —4.888 kHz
% dB Bandwidth 81.227 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-26 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT80 (MIMO), PN9, worst data mode 6 (MCS)
Freq. -26 dB Bandwidth Limit
[MHZz] [MHZz] [MHZz]
5530.0000 81.130 -
Tx, 5530 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
18 " &>
4B/ i T A ! W‘t
/ |
—>1 \e
TR N"’w B
TY"‘“ Yy ha EW VI W
LgAw
M1 52
Center 5.538 00 GHz Span 166 MHz
#Res BH 820 kHz #VBH 2.7 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
75.7025 MHz ®x dB -26.00 dB
Transmit Freq Error 13.557 kHz
% dB Bandwidth 81138 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13,2019
Temperature / Humidity 24 deg.C ,57 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11a, PN9, worst antenna port 0, worst data mode 48 Mbps
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5180.0000 17350.1
5220.0000 17347.4
5240.0000 17346.6
Tx, 5180 MHz Tx, 5220 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
Leg ' ® T b Al
dB/ dB/
> < > <
P Gl T P N
o i : ]
LaRv LaRv
ML $2 ML $2
Center 5.180 00 GHz Span 58 MHz Center 5.220 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
17.35@01 MHz ®x dB -26.00 dB 17.3474 MHz ®x dB -26.00 dB
Transmit Freq Error —5.658 kHz Transmit Freq Error —16.827 kHz
% dB Bandwidth 21.608 MHz % dB Bandwidth 21,565 MHz
Tx, 5240 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
) ¥ ®
dB/
> <
ragta Bl A i
Pty o
LgAw
ML $2
Center 5.240 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.3466 MHz ®x dB -26.00 dB
Transmit Freq Error —26.621 kHz
% dB Bandwidth 21,615 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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99 % Occupied Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13,2019
Temperature / Humidity 24 deg.C ,57 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11a, PN9, worst antenna port 0, worst data mode 48 Mbps
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5260.0000 17365.5
5300.0000 17360.3
5320.0000 17365.2
Tx, 5260 MHz Tx, 5300 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
Leg ¥ ® T d %
dB/ dB/
> > <
I NOY T L B T o syt BT
wrih bt et
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 58 MHz Center 5.300 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
17.3655 MHz ®x dB -26.00 dB 17.3603 MHz ®x dB -26.00 dB
Transmit Freq Error —23.294 kHz Transmit Freq Error —35.668 kHz
® dB Banduidth 21.684 MHz ® dB Banduidth 21.624 MHz
Tx, 5320 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
T d @
dB/
>/ NG
T W - Mv-,w
LgAw
M1 52
Center 5.320 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.3652 MHz ®x dB -26.00 dB
Transmit Freq Error —29.752 kHz
® dB Banduidth 21.618 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13,2019
Temperature / Humidity 24 deg.C ,57 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11n HT20 (SISO), PN9, worst antenna port 0, worst data mode 6 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5180.0000 18351.3
5220.0000 18372.3
5240.0000 18388.4
Tx, 5180 MHz Tx, 5220 MHz
% Agilent RL % Agilent
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
zPeak n zPeak [
Lo s g Lo i
dB/ Wi dB/ A
>/ N >
1Ly J._MWW WWWMM‘M R ~v‘ll|l il WW sl
(oA L ¥
LaRv LaRv
M1 52 M1 52
Center 5.180 00 GHz Span 58 MHz Center 5.220 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
18.3513 MHz ®x dB -26.00 dB 18.3723 MHz ®x dB -26.00 dB
Transmit Freq Error —1.481 kHz Transmit Freq Error —17.442 kHz
® dB Banduidth 21.929 MHz ® dB Banduidth 21.963 MHz
Tx, 5240 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak R N
T 7 %
dB/
>7 N
AT ML
LgAw
M1 52
Center 5.240 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
18.3884 MHz % dB 2600 B
Transmit Freq Error 1.945 kHz
® dB Banduidth 21.816 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13,2019
Temperature / Humidity 24 deg.C ,57 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11n HT20 (SISO), PN9, worst antenna port 0, worst data mode 6 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5260.0000 18388.4
5300.0000 18237.8
5320.0000 18379.9
Tx, 5260 MHz Tx, 5300 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak N .A #Peak . —
H ’ X i i *
dB/ dB/ N ] .
W %ﬂj"J \"T'W il wmwwf \Wwwnmqu.g ;
s {
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 58 MHz Center 5.300 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH Z PWr  99.00 7
18.3684 MHz x dB -26.00 B 18.2378 MHz x dB -26.00 B
Transmit Freq Error —40.316 kHz Transmit Freq Error —29.168 kHz
% dB Bandwidth 21.987 Mz % dB Bandwidth 21588 MHz
Tx, 5320 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak o [
) 7 e
dB/ /

o T L Wl

LgAw

Ml 52

Center 5.320 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1

18.3799 MHz % dB -26.00 dB

Transmit Freq Error 3.420 kHz
® dB Banduidth 21.878 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 15,2019
Temperature / Humidity 24 deg.C , 35 %RH
Engineer Makoto Hosaka
Mode Tx, [IEEE802.11ac VHT20 (SISO), PN9, worst antenna port 0, worst data mode 3 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5180.0000 18256.8
5220.0000 18298.0
5240.0000 18340.6
Tx, 5180 MHz Tx, 5220 MHz
% Agilent RL % Agilent RL
Ref 18 dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak #Peak
Log Log
10 " Lk - 10 . "
B/ ¢ % de/ ¥ %
*fﬁ N *;/J N
W sy ‘“Mf‘ '*"’W%JVWM NM%""'I ‘_'WM-W \M'lll r
LaRv LaRv
M1 52 M1 52
Center 5.180 66 GHz Span 56 MHz Center 5.220 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
18.2568 MHz X dB -26.00 dB 18.2980 MHz X dB -26.00 dB
Transmit Freq Error -31.163 kHz Transmit Freq Error -27.278 kHz
® dB Bandwidth 21.832 MHz ® dB Bandwidth 21.796 MHz
Tx, 5240 MHz
% Agilent RL
Ref 18 dBm #Atten 20 dB
#Peak
Log
18 e bonct
B/ 2 ]
J‘ \‘
ST LT Y.
LgAw
M1 52
Center 5.240 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
183406 MHz * dB 2600 B
Transmit Freq Error -32.343 kHz
® dB Bandwidth 21.787 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 15,2019
Temperature / Humidity 24 deg.C , 35 %RH
Engineer Makoto Hosaka
Mode Tx, [IEEE802.11ac VHT20 (SISO), PN9, worst antenna port 0, worst data mode 3 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5260.0000 18299.1
5300.0000 18332.0
5320.0000 18268.3
Tx, 5260 MHz Tx, 5300 MHz
% Agilent RL % Agilent RL
Ref 18 dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak #Peak
Log Log
18 4 18 A !
B/ Fd ® de/ 4 L
b /1 by
2/ W i N
ol ety Ll L o
LaRv LaRv
M1 52 M1 52
Center 5.260 66 GHz Span 56 MHz Center 5.300 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
18.2991 MHz X dB -26.00 dB 18.3320 MHz X dB -26.00 dB
Transmit Freq Error -36.978 kHz Transmit Freq Error -9.349 kHz
® dB Bandwidth 21.874 MHz ® dB Bandwidth 22.113 MHz
Tx, 5320 MHz
% Agilent RL
Ref 18 dBm #Atten 20 dB
#Peak
Log
18 b
B/ ¥ A
i K
i A
o
Lombint {7 7 .
LgAw
M1 52
Center 5.320 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
18.2683 MHz X dB -26.00 dB
Transmit Freq Error -27.927 kHz
® dB Bandwidth 21.869 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11n HT20 (MIMO), PN9, worst data mode 15 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5180.0000 18381.6
5220.0000 18331.5
5240.0000 18336.0
Tx, 5180 MHz Tx, 5220 MHz
% Agilent RL =5 Agilent RL
Ref B dBm #Atten 16 dB Ref @ dBm #Atten 18 dB
#Peak #Peak
5%9 e o 53 %%g r,._,w.,n L
dB/ ¥ X dB/
>/ b 9,,‘{ | | "\‘e
M" \« oy ‘u“ \ ]
MMWW n me%mw A E LA iy
LgRv LgAv
ML s2 ML 52
Center 5.180 00 GHz Span 58 MHz Center 5.220 @@ GHz Span 58 MHz
#Res BH 518 kHz #WBH 1.6 MHz Sweep 1.04 ms (1201 pts) #Res BH 510 kHz #UBH 1.6 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1 Occupied Bandvidth Occ BH Z Pwr  95.00 %
18.3816 MHz x dB -26.00 B 18.3315 MHz x B -26.00 dB
Transmit Freq Error -19.334 kHz Transmit Freq Error -47.135 kHz
% dB Bandwidth 21.885 MHz % dB Bandwidth 21.620 MHz
Tx, 5240 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
) & T
dB/ i
>/ fe
P i S
W Wi i Ay W"WFWWWW

LgAw

Ml 52

Center 5.240 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
18.3360 MHz ®x dB -26.00 dB

Transmit Freq Error —57.275 kHz

® dB Banduidth 21.819 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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99 % Occupied Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11n HT20 (MIMO), PN9, worst data mode 15 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5260.0000 18470.4
5300.0000 18361.5
5320.0000 18391.1
Tx, 5260 MHz Tx, 5300 MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak #Peak
i P " T o X
dB/ dB/ \
>/ e >/ i
—— it LAl i Al il e %'"'v"
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 58 MHz Center 5.300 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
184704 MHz % db -2600 dB 18.3615 MHz % db -2600 dB
Transmit Freq Error —81.878 kHz Transmit Freq Error —65.348 kHz
® dB Banduidth 21.787 MHz ® dB Banduidth 21.842 MHz
Tx, 5320 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
5%9 WW WM\Q
dB/ ,
>/ e
F(""F AIJ‘".;’\ ‘fll’J, \\\%'wm ok 0
LgAw
M1 52
Center 5.320 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
18.3911 MHz ®x dB -26.00 dB
Transmit Freq Error —81.911 kHz
® dB Banduidth 21.963 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Y osuke Ishikawa
Mode Tx, [IEEE802.11ac VHT20 (MIMO), PN9, worst data mode 4 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5180.0000 18210.8
5220.0000 18269.2
5240.0000 18256.0
Tx, 5180 MHz Tx, 5220 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
) P S A ) ) ¢ e
dB/ i dB/ ), k!
2/ e >/ i
P bty | e i
LaRv LaRv
M1 52 M1 52
Center 5.180 00 GHz Span 58 MHz Center 5.220 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
18.2108 MHz ®x dB -26.00 dB 18.2692 MHz ®x dB -26.00 dB
Transmit Freq Error 4.973 kHz Transmit Freq Error —5.065 kHz
® dB Banduidth 21.732 MHz ® dB Banduidth 21.842 MHz
Tx, 5240 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
T3 PP — P
dB/ p
va X
h Il Il 't
T ks i o
LgAw
M1 52
Center 5.240 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
18.2560 MHz ®x dB -26.00 dB
Transmit Freq Error —35.952 kHz
® dB Banduidth 21.918 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile : +81 463 50 6401

: +81 463 50 6400
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99 % Occupied Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac VHT20 (MIMO), PN9, worst data mode 4 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5260.0000 18303.7
5300.0000 18321.5
5320.0000 18275.7
Tx, 5260 MHz Tx, 5300 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
v P — i T
dB/ i dB/ ¥
i e >/ e
lirf‘ | ¢ L ,HL}"’ ‘\“;. m.f
W e ket G i
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 58 MHz Center 5.300 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
18.3937 MHz ®x dB -26.00 dB 18.3215 MHz ®x dB -26.00 dB
Transmit Freq Error -14.572 kHz Transmit Freq Error 7.266 kHz
® dB Banduidth 21.814 MHz ® dB Banduidth 21.871 MHz
Tx, 5320 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
T g o
dB/ J
5/ e
F ||HM’, Ui.
e
LgAw
M1 52
Center 5.320 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
18.2757 MHz ®x dB -26.00 dB
Transmit Freq Error —2.489 kHz
® dB Banduidth 21.917 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 18,2019
Temperature / Humidity 22 deg.C , 54 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11n HT40 (SISO), PN9, worst antenna port 1, worst data mode 5 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5190.0000 36572.1
Tx, 5190 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
W i s %
4B/ jl
> <
_ T LTI~
LgAw
M1 52
Center 5.198 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.5721 MHz ®x dB -26.00 dB
Transmit Freq Error 682.303 Hz
% dB Bandwidth 40,605 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 18,2019
Temperature / Humidity 22 deg.C , 54 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11n HT40 (SISO), PN9, worst antenna port 0, worst data mode 3 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5230.0000 36784.0
5270.0000 36728.4
5310.0000 36722.3
Tx, 5230 MHz Tx, 5270 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak o #Peak )
Leg ¢ % T 7 h
dB/ dB/
>/ < e . .
T s s s vl R o S ST
LaRv LaRv
ML $2 ML $2
Center 5.230 00 GHz Span 188 MHz Center 5.270 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
36.7840 MHz ®x dB -26.00 dB 36.7284 MHz ®x dB -26.00 dB
Transmit Freq Error —18.558 kHz Transmit Freq Error —16.823 kHz
% dB Bandwidth 40.953 MHz % dB Bandwidth 40.671 MHz
Tx, 5310 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak . o)
) 1d \
dB/
i T _:J l:l_'ﬁ\ﬁy"\w"nl
" NG T
LgAw
ML $2
Center 5.318 00 GHz Span 188 MHz

#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.7223 MHz ®x dB -26.00 dB
Transmit Freq Error —49.182 kHz
® dB Banduidth 40.899 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac VHT40 (SISO), PN9, worst antenna port 1, worst data mode 4(MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5190.0000 36682.5
Tx, 5190 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
o -
4B/ \
> <
b LA J*MWW#\JW% )
LgAw
M1 52
Center 5.198 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.6825 MHz ®x dB -26.00 dB
Transmit Freq Error —80.511 kHz
% dB Bandwidth 40.474 Mz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac VHT40 (SISO), PN9, worst antenna port 0, worst data mode 2(MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5230.0000 36603.0
5270.0000 36707.6
5310.0000 36530.1
Tx, 5230 MHz Tx, 5270 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak ) N ‘ #Peak N 1
Leg ¢ i T 4 4
dB/ dB/
> < > <
) N Wi N
[yt e T e B, |
LaRv LaRv
M1 52 M1 52
Center 5.230 00 GHz Span 188 MHz Center 5.270 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
36.6030 MHz ®x dB -26.00 dB 36.7076 MHz ®x dB -26.00 dB
Transmit Freq Error 4.682 kHz Transmit Freq Error —39.2808 kHz
® dB Banduidth 40.474 MHz ® dB Banduidth 48.250 MHz
Tx, 5310 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
T 7 %
4B/ j
> <
\ i %
e K T T T
LgAw
M1 52
Center 5.318 00 GHz Span 188 MHz

#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.5301 MHz ®x dB -26.00 dB
Transmit Freq Error -19.611 kHz
® dB Banduidth 40.899 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 25,2019
Temperature / Humidity 20 deg.C , 59 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11n HT40 (MIMO), PN9, worst data mode 15 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5190.0000 36671.2
Tx, 5190 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
18 E. & 1 iy
4B/ fi 3
i M'MWM.MUJ M ot
i
LgAw
M1 52
Center 5.198 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.6712 MHz ®x dB -26.00 dB
Transmit Freq Error 85.973 kHz
% dB Bandwidth 40.472 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

: +81 463 50 6401

Telephone
Facsimile
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99 % Occupied Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 25,2019
Temperature / Humidity 20 deg.C , 59 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11n HT40 (MIMO), PN9, worst data mode 11 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5230.0000 36516.6
5270.0000 36643.8
5310.0000 36584.5
Tx, 5230 MHz Tx, 5270 MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak #Peak
T A - " ) i 2
dB/ J § B/ |
> < > <«
Ll e Nl bh gttt i "
L e Herlpl T R A ‘ i
LaRv LaRv
M1 52 M1 52
Center 5.230 00 GHz Span 188 MHz Center 5.270 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
365166 MHz % db -2600 dB 36.6438 MHz % db -2600 dB
Transmit Freq Error —8.547 kHz Transmit Freq Error 13.051 kHz
® dB Banduidth 48.291 MHz ® dB Banduidth 48.716 MHz
Tx, 5310 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
v ————
4B/ i
+4 <
| Ll Ly e, st \J.U..m. "
| TRl Lt i AR MWWWMM
LgAw
M1 52
Center 5.318 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.5845 MHz % db -2600 dB
Transmit Freq Error -16.824 kHz
® dB Banduidth 48.639 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 25,2019
Temperature / Humidity 20 deg.C , 59 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT40 (MIMO), PN9, worst data mode 4 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5190.0000 36553.1
Tx, 5190 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
5%9 ki dhatiaath’| e e
B/ i \
i "
bt 'MMNMJ.MW "‘A‘"".‘ll'm
LgAw
M1 52
Center 5.198 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.5531 MHz ®x dB -26.00 dB
Transmit Freq Error 9.589 kHz
% dB Bandwidth 40.343 Mz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT40 (MIMO), PN9, worst data mode 6 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5230.0000 36549.7
5270.0000 36585.4
5310.0000 36660.8
Tx, 5230 MHz Tx, 5270 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
T & B T A R S
B/ y dB/ / Y
> < >, <
LaRv LaRv
ML $2 ML $2
Center 5.230 00 GHz Span 188 MHz Center 5.270 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1 Occupied Bandwidth Oce BH % Pwr  99.00 1
36.5497 MHz ®x dB -26.00 dB 36.5854 MHz ®x dB -26.00 dB
Transmit Freq Error 47.392 kHz Transmit Freq Error 41.363 kHz
% dB Bandwidth 40.341 MHz % dB Bandwidth 40.257 MHz
Tx, 5310 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
) il i %
4B/ Y
> <
s .
LgAw
ML $2
Center 5.318 00 GHz Span 188 MHz

#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)

Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.6608 MHz ®x dB -26.00 dB

Transmit Freq Error —23.278 kHz

® dB Banduidth 48.524 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

No.l Measurement Room

Tx, [IEEE802.11ac VHT80 (SISO), PN9, worst antenna port 1, worst data mode 5(MCS)

Test place UL Japan, Inc. Shonan EMC Lab.
Date March 22,2019
Temperature / Humidity 24 deg.C ,47 %RH
Engineer Kenichi Adachi
Mode
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5210.0000 76076.4
Tx, 5210 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
5%9 — " )
B/
> <
Lo )
T TR W TR
LgAw
ML s2

Center 5.219 4l

GHz

Span 208 MHz

#Res BH 2 MHz #VBH 6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
76.0764 MHz % db -2600 dB
Transmit Freq Error 129.021 kHz
® dB Banduidth §2.574 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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99 % Occupied Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 22,2019
Temperature / Humidity 24 deg.C ,47 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11ac VHT80 (SISO), PN9, worst antenna port 1, worst data mode 5(MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5290.0000 76057.9
Tx, 5290 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
5%9 WM‘ T e g
dB/
i T
Pr o el T Lo
LgAw
M1 52
Center 5.298 00 GHz Span 208 MHz
#Res BH 2 MHz #VBH 6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
76.0579 MHz ®x dB -26.00 dB
Transmit Freq Error 71.977 kHz
% dB Bandwidth 82995 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT80 (MIMO), PN9, worst data mode 5 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5210.0000 76100.2
Tx, 5210 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
10 P gy
dB/
/ |
. Il AJ‘ \\mu. I YA I
AT Tl ¥ T R
LgAw
M1 52
Center 5.218 00 GHz Span 208 MHz
#Res BH 2 MHz #VBH 6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
76.1002 MHz ®x dB -26.00 dB
Transmit Freq Error 163.747 kHz
% dB Bandwidth 82.782 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT80 (MIMO), PN9, worst data mode 5 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5290.0000 76221.7
Tx, 5290 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
5%53 o ey gyl
dB/
/ \
gt VTR I
Lt h hed oo g
LgAw
M1 52
Center 5.298 00 GHz Span 208 MHz
#Res BH 2 MHz #VBH 6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
76.2217 MHz ®x dB -26.00 dB
Transmit Freq Error 114.916 kHz
% dB Bandwidth 83.012 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13,2019
Temperature / Humidity 24 deg.C ,57 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11a, PN9, worst antenna port 0, worst data mode 48 Mbps
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5500.0000 17356.0
5580.0000 17356.0
5700.0000 17355.5
Tx, 5500 MHz Tx, 5580 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
Leg ¢ B T g hd
dB/ dB/
> < > E
el ey r WNMW it %W‘
[P Y i et Yy
LaRv LaRv
M1 52 M1 52
Center 5.500 00 GHz Span 58 MHz Center 5.580 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
17.3560 MHz ®x dB -26.00 dB 17.3560 MHz ®x dB -26.00 dB
Transmit Freq Error —29.189 kHz Transmit Freq Error —42.642 kHz
® dB Banduidth 21.620 MHz ® dB Banduidth 21.616 MHz
Tx, 5700 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak [ .
T # 2
dB/
> [
R ey
LgAw
M1 52
Center 5.7080 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
17.3555 MHz ®x dB -26.00 dB
Transmit Freq Error —35.367 kHz
® dB Banduidth 21.599 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13,2019
Temperature / Humidity 24 deg.C ,57 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11n HT20 (SISO), PN9, worst antenna port 0, worst data mode 6 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5500.0000 18348.3
5580.0000 18407.9
5700.0000 18329.6
Tx, 5500 MHz Tx, 5580 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak N #Peak - . ]
Leg ¢ % T d k¢
4B/ g \‘M 4B/ 5 b
N PP g M \WW
T i ‘ Y By
LaRv LaRv
M1 52 M1 52
Center 5.500 00 GHz Span 58 MHz Center 5.580 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
18.3483 MHz % dB 2600 B 18.4879 MHz % dB 2600 B
Transmit Freq Error —13.643 kHz Transmit Freq Error —21.474 kHz
® dB Banduidth 21.847 MHz ® dB Banduidth 22.006 MHz
Tx, 5700 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak L s
T ¢ ¢
dB/ 9)/ \\e
wj‘lr ‘V“ I I I rl'
LgAw
M1 52
Center 5.7080 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
18.3296 MHz ®x dB -26.00 dB
Transmit Freq Error —18.446 kHz
® dB Banduidth 21.992 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 15,2019
Temperature / Humidity 24 deg.C , 35 %RH
Engineer Makoto Hosaka
Mode Tx, [IEEE802.11ac VHT20 (SISO), PN9, worst antenna port 0, worst data mode 3 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5500.0000 18341.1
5580.0000 18328.5
5700.0000 18309.6
Tx, 5500 MHz Tx, 5580 MHz
% Agilent RL % Agilent RL
Ref 18 dBm #fitten 20 dB Ref 18 dBm #fitten 20 dB
#Peak #Peak
Log Log
18 e . 10 i
B/ [ % dB/ b \?m
57 i 57 N
e it Iy
LaRv LaRv
ML 52 ML 52
Center 5.560 66 GHz Span 56 MHz Center 5.580 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
18.3411 MHz ® dB -26.00 dB 18.3285 MHz ® dB -26.00 dB
Transmit Freq Error -50.628 kHz Transmit Freq Error -32.529 kHz
% dB Bandwidth 21.884 MHz % dB Bandwidth 21.773 MHz
Tx, 5700 MHz
% Agilent RL
Ref 18 dBm #fitten 20 dB
#Peak
Log
18 P A
4B/ ¢ Yn
ejf \l\e
e i
LgAw
ML 52
Center 5700 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
18.3096 MHz ® dB -26.00 dB
Transmit Freq Error -58.788 kHz
% dB Bandwidth 22,838 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11n HT20 (MIMO), PN9, worst data mode 15 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5500.0000 18278.0
5580.0000 18395.3
5700.0000 18281.6
Tx, 5500 MHz Tx, 5580 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
5%9 ?,ﬂmm«-wm o 5%9 & 5 e
dB/ I P dB/ F
s/ N s/ e
WWWW \‘W‘WWF i oy 1’w e
LaRv LaRv
M1 52 M1 52
Center 5.500 00 GHz Span 58 MHz Center 5.580 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
18.2780 MHz ®x dB -26.00 dB 18.3953 MHz ®x dB -26.00 dB
Transmit Freq Error —55.668 kHz Transmit Freq Error —61.437 kHz
® dB Banduidth 21.714 MHz ® dB Banduidth 21.791 MHz
Tx, 5700 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
i g —
dB/ y
Y N«
i T
R A
LgAw
M1 52
Center 5.7080 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
18.2816 MHz ®x dB -26.00 dB
Transmit Freq Error —99.493 kHz
® dB Banduidth 21.482 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401



Test Report No. 12656071S-J-R1

Page 69 of 316
99 % Occupied Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac VHT20 (MIMO), PN9, worst data mode 4 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5500.0000 18403.9
5580.0000 18353.1
5700.0000 18341.4
Tx, 5500 MHz Tx, 5580 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 10 dB Ref B dBm #Atten 10 dB
#Peak #Peak
5%9 i < o 5%9 & ] e
dB/ dB/
>/ e >/ Ye
A kg .
| e T T \_l;w,
LaRv LaRv
M1 52 M1 52
Center 5.560 66 GHz Span 56 MHz Center 5.580 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ B % Pur  99.00 % Occupied Bandwidth Occ BH Z Pur  99.0
18.4039 MHz X dB -26.00 dB 18.3531 MHz X dB -26.00 dB
Transmit Freq Error 13.455 kHz Transmit Freq Error -37.774 kHz
® dB Bandwidth 22.0409 MHz ® dB Bandwidth 21.958 MHz
Tx, 5700 MHz
% Agilent RL
Ref B dBm #Atten 10 dB
#Peak
5%53 ?,.mﬂ T W
dB/
>/ e
il Wil 4
)
LgAw
M1 52
Center 5700 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
183414 MHz * dB 2600 B
Transmit Freq Error -26.276 kHz
® dB Bandwidth 21.917 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 18, 2019
Temperature / Humidity 22deg.C , 54 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n HT40 (SISO), PN9, worst antenna port 0, worst data mode 3(MCYS)
Freg. 99 % Occupied
[MHZ] Bandwidth [kHZ]
5510.0000 36763.9
5550.0000 36725.9
5670.0000 36820.4
Tx, 5510 MHz Tx, 5550 MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak R N #Peak . -
T 1 % T 7 \
dB/ dB/
P.NINLY .ur? ea'\ FLEn Y 1 7 n._) \l(—
LT A R G AT Tt Thy 7 AN AL
K o, T il ' J
LaRv LaRv
M1 52 M1 52
Center 5.516 00 GHz Span 188 MHz Center 5.558 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH Z PWr  99.00 7
36.7639 MHz ®x dB -26.00 dB 36.7259 MHz ®x dB -26.00 dB
Transmit Freq Error —B68.854 kHz Transmit Freq Error —25.652 kHz
® dB Banduidth 48.721 MHz ® dB Banduidth 40.680 MHz
Tx, 5670 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak N
T 1 %
dB/ 5 -
W w%«"‘.‘Mﬁf' wmw'[\l' 'MW‘TM
LgAv
M1 52
Center 5.670 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.8204 MHz % db -2600 dB
Transmit Freq Error  —76.289 kHz
® dB Banduidth 48.797 MHz

UL Japan, Inc.

Shonan EMC L ab.

1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile . +81 463

: +81 463 50 6400

50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac VHT40 (SISO), PN9, worst antenna port 0, worst data mode 2(MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5510.0000 36748.5
5550.0000 36726.6
5670.0000 36619.4
Tx, 5510 MHz Tx, 5550 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak 1 #Peak
i il ) i i 7 i
dB/ dB/
> = > =
e ‘k YRR FURCIVLY, L} :-M‘J \.
[ LT e T Y [t TR So— VY
LaRv LaRv
M1 52 M1 52
Center 5.516 00 GHz Span 188 MHz Center 5.558 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
36.7485 MHz ®x dB -26.00 dB 36.7266 MHz ®x dB -26.00 dB
Transmit Freq Error —90.374 kHz Transmit Freq Error 34.146 kHz
® dB Banduidth 40.607 MHz ® dB Banduidth 48.619 MHz
Tx, 5670 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
n N N S
4B/ Y
> =
IS [
AN Sy PN
LgAw
M1 52
Center 5.670 00 GHz Span 188 MHz

#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.6194 MHz % db -2600 dB
Transmit Freq Error —42.262 kHz
® dB Banduidth 48.772 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 25,2019
Temperature / Humidity 20 deg.C , 59 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11n HT40 (MIMO), PN9, worst data mode 11 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5510.0000 36766.5
5550.0000 36663.3
5670.0000 367423
Tx, 5510 MHz Tx, 5550 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
i i g i y :
4B/ | 4B/ |
> <« > <«
et L W"’" Wt WJ .MMW"M’! WMMWW
LaRv LaRv
M1 52 M1 52
Center 5.516 00 GHz Span 188 MHz Center 5.558 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
36.7665 MHz ®x dB -26.00 dB 36.6633 MHz ®x dB -26.00 dB
Transmit Freq Error —47.464 kHz Transmit Freq Error 19.767 kHz
® dB Banduidth 40.806 MHz ® dB Banduidth 48.173 MHz
Tx, 5670 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
T 2 y =
4B/ Y
> <«
O T LTy
iy
LgAw
M1 52
Center 5.670 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.7423 MHz % db -2600 dB
Transmit Freq Error —43.357 kHz
® dB Banduidth 48.759 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT40 (MIMO), PN9, worst data mode 6 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5510.0000 36637.3
5550.0000 36557.6
5670.0000 36535.6
Tx, 5510 MHz Tx, 5550 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
5%9 L [ e 5%9 g e e
4B/ Y 4B/ \
> < > <«
YRS EELLX T APV Y [ IS TR
LaRv LaRv
ML 2] ML 2]
Center 5.516 00 GHz Span 188 MHz Center 5.558 00 GHz Span 188 MHz

#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts) #Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1 Occupied Bandwidth Oce BH % Pwr  99.00 1
36.6373 MHz ®x dB -26.00 dB 36.5576 MHz ®x dB -26.00 dB
Transmit Freq Error 627.624 Hz Transmit Freq Error 31.119 kHz
® dB Banduidth 48.502 MHz ® dB Banduidth 40.409 MHz
Tx, 5670 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
L fm “‘WW
dB/ / y
> <
A b v
s ¥ WMM
LgAw
M1 52
Center 5.670 00 GHz Span 188 MHz

#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.5356 MHz ®x dB -26.00 dB
Transmit Freq Error —20.652 kHz
® dB Banduidth 48.516 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 22,2019
Temperature / Humidity 24 deg.C ,47 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11ac VHT80 (SISO), PN9, worst antenna port 1, worst data mode 5(MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5530.0000 76051.6
Tx, 5530 MHz
% Agilent RL
Ref § dBm sfitten 16 dB
7 i
B/
>/ <
PR WY bt e Wb T .
LoR
ML 2]

Center 5.539 4l

GHz

Span 208 MHz

#Res BH 2 MHz #VBH 6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
76.0516 MHz ®x dB -26.00 dB
Transmit Freq Error 49.455 kHz
® dB Banduidth §2.774 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

: +81 463 50 6401

Telephone
Facsimile
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT80 (MIMO), PN9, worst data mode 6 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5530.0000 76260.4
Tx, 5530 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
5%9 R e e Mgy
dB/
] \
v
LgAw
M1 52
Center 5.538 00 GHz Span 208 MHz
#Res BH 2 MHz #VBH 6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
76.2604 MHz x dB -26.00 B
Transmit Freq Error 26.048 kHz
% dB Bandwidth 83.104 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13,2019
Temperature / Humidity 24 deg.C ,57 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11a, PN9, worst antenna port 0, worst data mode 48 Mbps
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5745.0000 17310.6
5785.0000 17312.2
5825.0000 17338.5
Tx, 5745 MHz Tx, 5785 MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak #Peak N
T4 o =4 T4 4 2
dB/ dB/ i
A\ / 5
it i
WW‘V LN WM T
LaRv LaRv
M1 52 M1 52
Center 5.745 00 GHz Span 58 MHz Center 5.785 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
17.3186 MHz xdb  -6.00 B 17.3122 MHz xdb  -6.00 B
Transmit Freq Error —36.9808 kHz Transmit Freq Error —21.284 kHz
® dB Banduidth 16.773 MHz ® dB Banduidth 16.814 MHz
Tx, 5825 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
T4 o <
dB/
I — R EV
S iy,
LgAw
M1 52
Center 5.825 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
17.3385 MHz xdb  -6.00 B
Transmit Freq Error —25.989 kHz
® dB Banduidth 16.849 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13,2019
Temperature / Humidity 24 deg.C ,57 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11n HT20 (SISO), PN9, worst antenna port 0, worst data mode 6 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5745.0000 18321.5
5785.0000 18314.6
5825.0000 18330.7
Tx, 5745 MHz Tx, 5785 MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak N . zPeak
W b4 kil 10 3 A
dB/ A dB/
7 \ - i\
ramfrasifEs LTSIV I R - s
LaRv LaRv
M1 52 M1 52
Center 5.745 00 GHz Span 58 MHz Center 5.785 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts) #Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
18.3215 MHz xdb  -6.00 B 18.3146 MHz xdb  -6.00 B
Transmit Freq Error -19.734 kHz Transmit Freq Error —18.142 kHz
® dB Banduidth 17.642 MHz ® dB Banduidth 17.882 MHz
Tx, 5825 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak N N
i hid T e
4B/ F, 3
| Wr’ i,
Ll
MMIW"“ T e WMMM y “nqm ijlﬁ
LgAw
M1 52
Center 5.825 00 GHz Span 58 MHz
#Res BH 510 kHz #VBH 1.6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
18.3387 MHz xdb  -6.00 B

Transmit Freq Error —2.524 kHz
® dB Banduidth 17.955 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 15,2019
Temperature / Humidity 24 deg.C , 35 %RH
Engineer Makoto Hosaka
Mode Tx, [IEEE802.11ac VHT20 (SISO), PN9, worst antenna port 0, worst data mode 3 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5745.0000 18302.0
5785.0000 18318.6
5825.0000 18234.7
Tx, 5745 MHz Tx, 5785 MHz
% Agilent RL % Agilent RL
Ref 18 dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak #Peak
Log Log
10 et el b 10 ’ s
o8/ b < dB/ ¥ %f
i y I
/ i i 5,
O A pahap
it { Ly
LaRv LaRv
ML $2 ML $2
Center 5.745 66 GHz Span 56 MHz Center 5.785 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts) #Res BH 518 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
18.3020 MHz ® dB -6.00 4B 18.3186 MHz ® dB -6.00 4B
Transmit Freq Error -24.221 kHz Transmit Freq Error -51.134 kHz
% dB Bandwidth 17.847 MHz % dB Bandwidth 17.959 MHz
Tx, 5825 MHz
% Agilent RL
Ref 18 dBm #Atten 20 dB
#Peak
Log
10 esliact et
4B/ b kel
bl
WJ A
ML M
LgAw
ML $2
Center 5.825 66 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.6 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
18.2347 MHz ® dB -6.00 4B
Transmit Freq Error -48.443 kHz
% dB Bandwidth 17.833 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11n HT20 (MIMO), PN9, worst data mode 15 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5745.0000 18026.7
5785.0000 18028.1
5825.0000 17993.5
Tx, 5745 MHz Tx, 5785 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 10 dB Ref B dBm #Atten 10 dB
#Peak #Peak
v P e | 5;9 P o
a8/ / W Y fi i
) [
7 3 i 5
ksl e " I T i i o
L Wy e i
LaRv LaRv
ML $2 ML $2
Center 5.745 66 GHz Span 56 MHz Center 5.785 66 GHz Span 56 MHz
#Res BH 360 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts) #Res BH 360 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
18.0267 MHz ® dB -6.00 4B 18.0281 MHz ® dB -6.00 4B
Transmit Freq Error -12.998 kHz Transmit Freq Error -22.966 kHz
% dB Bandwidth 17.706 MHz % dB Bandwidth 17.667 MHz
Tx, 5825 MHz
% Agilent RL
Ref B dBm #Atten 10 dB
#Peak
5%9 g et ey |
4B/ %,
Wj !
by b LTI b
LgAw
ML $2
Center 5.825 66 GHz Span 56 MHz
#Res BH 360 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.9935 MHz ® dB -6.00 4B
Transmit Freq Error -27.506 kHz
% dB Bandwidth 17.651 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac VHT20 (MIMO), PN9, worst data mode 4 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5745.0000 18011.6
5785.0000 18001.3
5825.0000 18015.8
Tx, 5745 MHz Tx, 5785 MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
5%9 g i, ol 5%9 o ot =y
4B/ 4B/ J
[,
WWW N Mw‘ \wx
| sl LATIE MW oA W”\MWM
LaRv LaRv
M1 52 M1 52
Center 5.745 66 GHz Span 56 MHz Center 5.785 66 GHz Span 56 MHz
#Res BH 360 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts) #Res BH 360 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
18.9116 MHz * B -6.00 B 18.0013 MHz * B -6.00 B
Transmit Freq Error —37.282 kHz Transmit Freq Error -28.731 kHz
® dB Bandwidth 17.682 MHz ® dB Bandwidth 17.762 MHz
Tx, 5825 MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
5%9 *MWMM«
4B/ ;
I k‘MJ‘ ‘“\ L
PO Sl Wy
LgAw
M1 52
Center 5.825 66 GHz Span 56 MHz
#Res BH 360 kHz #UBH 1.2 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
18.9158 MHz * B -6.00 B
Transmit Freq Error -37.967 kHz
® dB Bandwidth 17.732 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11n HT40 (SISO), PN9, worst antenna port 0, worst data mode 3(MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5755.0000 36503.9
5795.0000 36542.4
Tx, 5755 MHz
% Agilent RL
Ref B dBm #Atten 10 dB
#Peak
W R g 12
B/ ] |
o] .
et M LTI P RO
LgAw
M1 52
Center 5.755 66 GHz Span 106 MHz
#Res BH 750 kHz #UBH 2.4 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.5039 MHz ®db 600 db

Transmit Freq Error -51.479 kHz

® dB Bandwidth 36.168 MHz
Tx, 5795 MHz

% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
5%9 3l ?.A‘L- AT mﬂ..? c
4B/ /

ot )

[ R re—
LgAw
M1 52
Center 5.795 66 GHz Span 106 MHz
#Res BH 750 kHz #UBH 2.4 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.5424 HHz X dB -6.00 &b

Transmit Freq Error 2.431 kHz
® dB Bandwidth 36.615 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac VHT40 (SISO), PN9, worst antenna port 0, worst data mode 2(MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5755.0000 36389.3
5795.0000 36522.2
Tx, 5755 MHz
% Agilent RL
Ref B dBm #Atten 10 dB
#Peak
i Efas ki
4B/ /
o ;
h e o Mww'm»m
LgAw
M1 52
Center 5.755 66 GHz Span 106 MHz
#Res BH 750 kHz #UBH 2.4 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
36.3893 MHz ®db 600 db

Transmit Freq Error -29.474 kHz

® dB Bandwidth 36.249 MHz
Tx, 5795 MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
L
1%9 5l er hrr Y e
4B/ li
E——— -
LgAw
M1 52
Center 5.795 66 GHz Span 106 MHz
#Res BH 750 kHz #UBH 2.4 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
36.5222 MHz * B -6.00 B

Transmit Freq Error 35.280 kHz
® dB Bandwidth 36.773 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Tx, IEEE 802.11n HT40 (MIMO), PN9, worst data mode 11 (MCS)

No.l Measurement Room

Test place UL Japan, Inc. Shonan EMC Lab.
Date March 25,2019
Temperature / Humidity 20 deg.C , 59 %RH
Engineer Kenichi Adachi
Mode
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5755.0000 365359
5795.0000 36565.2
Tx, 5755 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
5%9 Ehd W e x
4B/ 1
it/ e i
LgAw
ML 2]
Center 5.755 00 GHz Span 188 MHz

#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
36.5359 MHz xdb  -6.00 B
Transmit Freq Error —5.263 kHz
® dB Banduidth 36.395 MHz
Tx, 5795 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log o
10 2¥ r héa
dB/ i )
WP it “‘._‘,nvn. |-
LgAw
M1 52
Center 5.795 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.5652 MHz xdb  -6.00 B

Transmit Freq Error —22.428 kHz
® dB Banduidth 36.434 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT40 (MIMO), PN9, worst data mode 6 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5755.0000 36660.7
5795.0000 36601.3
Tx, 5755 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
5%9 3 ?wnwmw T a\#WkthvarvMquuﬁ? L
4B/ §
JWALW “MM. il 1
el L) RS
LgAw
M1 52
Center 5.755 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.6607 MHz xd5 600 db

Transmit Freq Error —34.967 kHz

® dB Banduidth 36.324 MHz
Tx, 5795 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log =
o 437#“”M*M”*“N”~*\}””"”WN ok
dB/ / 1
Lo WM

LgAw
M1 52
Center 5.795 00 GHz Span 188 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1

36.6813 MHz xdb  -6.00 B

Transmit Freq Error —2.166 kHz
® dB Banduidth 36.304 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 22,2019
Temperature / Humidity 24 deg.C ,47 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11ac VHT80 (SISO), PN9, worst antenna port 0, worst data mode 5(MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5775.0000 76159.1
Tx, 5775 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log oyt e
10
dB/
ot \
Pt ot ST LTV e
LgAw
M1 52
Center 5.775 00 GHz Span 208 MHz
#Res BH 2 MHz #VBH 6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
76.1591 MHz xd5 600 db
Transmit Freq Error 13.961 kHz
% dB Bandwidth 76.200 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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99 % Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT80 (MIMO), PN9, worst data mode 6 (MCS)
Freq. 99 % Occupied
[MHZz] Bandwidth [kHz]
5775.0000 76209.9
Tx, 5775 MHz
% Agilent RL
Ref 0 dEn Wiitten 18 dB
7 D e e e
B/
/ :
Py Y '\.1 b2 v
Lafv
Ml S2

Center 5.775 4

GHz

Span 208 MHz

#Res BH 2 MHz #VBH 6 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
76.2099 MHz xdb  -6.00 B
Transmit Freq Error —57.833 kHz
® dB Banduidth 76.397 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13, 2019
Temperature / Humidity 24deg.C , 57 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 48 Mbps
Freg. -20 dB Bandwidth
[MHZ] [MHZ]
5180.0000 18.845
5220.0000 18.910
5240.0000 18.960
Tx, 5180 MHz Tx, 5220 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
5%9 ? WWW? 5%9 #M\«f‘w\. r./wwn-—-f\wr\.?
4B/ 4B/ /
-
/ P, " / 1%, I
WW'AWW LI et g LA o
LaRv LaRv
M1 52 M1 52
Center 5.180 00 GHz Span 48 MHz Center 5.220 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts) #Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1 Occupied Bandwidth Oce BH % Pwr  99.00 1
16.6529 MHz ®x dB -20.00 dB 16.6538 MHz ®x dB -20.00 dB
Transmit Freq Error —30.264 kHz Transmit Freq Error —38.395 kHz
® dB Banduidth 18.845 MHz ® dB Banduidth 18.919 MHz
Tx, 5240 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
5%9 4 WWW?
dB/ / N
X "y N
P T ryhaten]
LgAv
M1 52
Center 5.240 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
16.6521 MHz ®x dB -20.00 dB
Transmit Freq Error —36.474 kHz
® dB Banduidth 18.960 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone  : +81 463 50 6400

Facsimile : +81 463 50 6401
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13,2019
Temperature / Humidity 24 deg.C ,57 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11n HT20 (SISO), PN9, worst antenna port 0, worst data mode 6 (MCS)
Freq. -20 dB Bandwidth
[MHZ] [MHZ]
5180.0000 19.741
5220.0000 19.962
5240.0000 19.860
Tx, 5180 MHz Tx, 5220 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
5%9 ?AWWWR ,Mwmmmmwx.u? 5%9 ?wwmwmmwvw%—\ [t w&mwv?
4B/ / N 4B/ S 5,
il ™, ¥ ™
T e Lummmi‘f e s
o et It et L R B
LaRv LaRv
M1 52 M1 52
Center 5.180 00 GHz Span 48 MHz Center 5.220 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts) #Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
17.8289 MHz ®x dB -20.00 dB 17.8099 MHz ®x dB -20.00 dB
Transmit Freq Error —13.688 kHz Transmit Freq Error —18.338 kHz
® dB Banduidth 19.741 MHz ® dB Banduidth 19.962 MHz
Tx, 5240 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
B/ I \,
a N
Il V!“ ‘\I J i | )
R L bk WY
LgAw
M1 52
Center 5.240 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
17.8051 MHz ®x dB -20.00 dB
Transmit Freq Error —8.969 kHz
® dB Banduidth 19.860 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 15,2019
Temperature / Humidity 24 deg.C , 35 %RH
Engineer Makoto Hosaka
Mode Tx, [IEEE802.11ac VHT20 (SISO), PN9, worst antenna port 0, worst data mode 3 (MCS)
Freq. -20 dB Bandwidth
[MHZ] [MHZ]
5180.0000 19.679
5220.0000 19.581
5240.0000 19.912
Tx, 5180 MHz Tx, 5220 MHz
% Agilent RL % Agilent RL
Ref 18 dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak #Peak
Log Log
18 18
dB/ Y A ARy i/ S T T
d N I N
i i) 7 )
l'\. 1 " P ;:F’r v\"l 1
i T el LT N
LaRv LaRv
M1 52 M1 52
Center 5.180 66 GHz Span 46 MHz Center 5.220 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts) #Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.7040 MHz % dB 2000 G 17.7527 MHz % dB 2000 G
Transmit Freq Error -9.367 kHz Transmit Freq Error -27.669 kHz
® dB Bandwidth 19.679 MHz ® dB Bandwidth 19.581 MHz
Tx, 5240 MHz
% Agilent RL
Ref 18 dBm #Atten 20 dB
#Peak
Log
18
4B/ d«»wmlm '”"'WMWM?
B i
» KN
J LY RN
el AL b
LgAw
M1 52
Center 5.240 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.7850 MHz X dB -20.00 dB
Transmit Freq Error -34.660 kHz
® dB Bandwidth 19.912 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11n HT20 (MIMO), PN9, worst data mode 15 (MCS)
Freq. -20 dB Bandwidth
[MHz] [MHz]
5180.0000 19.898
5220.0000 19.637
5240.0000 19.821
Tx, 5180 MHz Tx, 5220 MHz
% Agilent RL =5 Agilent RL
Ref B dBm #Atten 16 dB Ref @ dBm #Atten 18 dB
#Peak #Peak
Log Log T T
18 TN T —— 10 P R S e e Y
4B/ / b dB/ / | L
5/ e R
i 5 /
~wﬂfun|'1'w'-"w A MMN %M’Vuﬂ IMM?N j%ﬁﬂﬂa’lﬁ' . Y ‘)Mﬂ" A .}flﬂml"d.‘;L‘_
LgRv LgAv
M1 52 ML S2
Center 5.180 00 GHz Span 48 MHz Center 5.220 @@ GHz Span 48 MHz
#Res BH 228 kHz #YEH 686 kHz Sweep 1.04 ms (1201 pts) #Res BH 220 kHz #VBH 680 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1 Occupied Bandvidth Occ BH Z Pwr  95.00 %
17.7832 MHz X dB -0 dE 17.7495 MHz X dB 20,00 dB
Transmit Freq Error —11.749 kHz Transmit Freq Error -23.539 kHz
% ¢B Banduidth 19.393 MHz ¥ dB Bandwidth 19.637 MHz
Tx, 5240 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
18 S e/ Mty
B/ / y
eﬂl‘ %e
£ ™
" el V""w“w“ Il
LgAw
M1 52
Center 5.240 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.7450 HHz X dB -20.00 &b
Transmit Freq Error —30.378 kHz
® dB Banduidth 19.821 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401




Test Report No. 12656071S-J-R1

Page 91 of 316

-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac VHT20 (MIMO), PN9, worst data mode 4 (MCS)
Freq. -20 dB Bandwidth
[MHz] [MHz]
5180.0000 19.298
5220.0000 19.881
5240.0000 19.771
Tx, 5180 MHz Tx, 5220 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
5%‘3 P na AUy oAt ety 5%‘3 S TP Y
dB/ / % dB/ / |
5 e > e
i M, LS !
stoall oot s Y )
ket ¥ ey Al et ol
LaRv LaRv
M1 52 M1 52
Center 5.180 00 GHz Span 48 MHz Center 5.220 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts) #Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9000 ¥ Occupied Bandwidth Occ BH % PWr  99.80
17.7600 MHz ®x dB -20.00 dB 17.7668 MHz ®x dB -20.00 dB
Transmit Freq Error —21.113 kHz Transmit Freq Error —30.881 kHz
® dB Banduidth 19.298 MHz ® dB Banduidth 19.881 MHz
Tx, 5240 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
10 gy LAt ulngy
B/ / 1\
»J,,n“ H“e
R h,
It .MJMN\"” nﬂh.ll’l f
A i) vww
LgAw
M1 52
Center 5.240 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.7686 MHz ®x dB -20.00 dB
Transmit Freq Error —28.359 kHz
® dB Banduidth 19.771 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 18,2019
Temperature / Humidity 22 deg.C , 54 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11n HT40 (SISO), PN9, worst antenna port 1, worst data mode 5 (MCS)
Freq. -20 dB Bandwidth
[MHZz] [MHZz]
5190.0000 38.431
Tx, 5190 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log ol | o
10 Lo
B/ / |
9)‘ \ke
", ol
e N T
LgAw
M1 52
Center 5.198 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.2716 MHz ®x dB -20.00 dB
Transmit Freq Error 29.356 kHz
% dB Bandwidth 38.431 Mz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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No.l Measurement Room

Tx, [IEEE802.11ac VHT40 (SISO), PN9, worst antenna port 1, worst data mode 4(MCS)

-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab.
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode
Freq. -20 dB Bandwidth
[MHz] [MHz]
5190.0000 39.423
Tx, 5190 MHz
% Agilent RL
Ref B dBm #Atten 10 dB
#Peak
5%9 D T P e
B/ | \
] i
i y
TN TR [TV YR,
LgAw
ML 52
Center 5.196 66 GHz Span 30 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
36.5760 MHz X dB -20.00 dB
Transmit Freq Error -19.442 kHz
% dB Bandwidth 39.423 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 25,2019
Temperature / Humidity 20 deg.C , 59 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11n HT40 (MIMO), PN9, worst data mode 15 (MCS)
Freq. -20 dB Bandwidth
[MHZz] [MHZz]
5190.0000 38.269
Tx, 5190 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
10 .
dB/ ) o
Ny e
i \
/ i)
TR A S b
LgAw
M1 52
Center 5.198 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.3255 MHz ®x dB -20.00 dB
Transmit Freq Error 20.625 kHz
% dB Bandwidth 38.269 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401



Test Report No. 12656071S-J-R1
Page 95 of 316

-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 25,2019
Temperature / Humidity 20 deg.C , 59 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT40 (MIMO), PN9, worst data mode 4 (MCS)
Freq. -20 dB Bandwidth
[MHZz] [MHZz]
5190.0000 38.267
Tx, 5190 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
10
dB/ ) e ikt
Ny e
/ \
el W
A e Pl
LgAw
M1 52
Center 5.198 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.2439 MHz ®x dB -20.00 dB
Transmit Freq Error —9.699 kHz
% dB Bandwidth 38.267 Mz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 22,2019
Temperature / Humidity 24 deg.C ,47 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11ac VHT80 (SISO), PN9, worst antenna port 1, worst data mode 5(MCS)
Freq. -20 dB Bandwidth
[MHZz] [MHZz]
5210.0000 79.259
Tx, 5210 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
10 i . " RS
B/ [ \
>/ e
! |
el M “H.. L iy N—
LgAw
M1 52
Center 5.218 00 GHz Span 166 MHz
#Res BH 820 kHz #VBH 2.7 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
75.7319 MHz ®x dB -20.00 dB
Transmit Freq Error 7.138 kHz
% dB Bandwidth 79.259 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT80 (MIMO), PN9, worst data mode 5 (MCS)
Freq. -20 dB Bandwidth
[MHZz] [MHZz]
5210.0000 79.007
Tx, 5210 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
10
dB/ TR s MR i
i |
{ \
! \
bl A bt
LgAw
ML 2]
Center 5.218 00 GHz Span 166 MHz

#Res BH 820 kHz

Occupied Bandwidth

75.5994 MHz
Transmit Freq Error 168.145 kHz
® dB Banduidth 79.007 MHz

#VBH 2.7 MHz Sweep 1.04 ms (1261 pts)

Occ BH % Pur 99.80 %
% dB  -20.00 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
: +81 463 50 6400

: +81 463 50 6401

Telephone
Facsimile
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13, 2019
Temperature / Humidity 24deg.C , 57 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 48 Mbps
Freg. -20 dB Bandwidth
[MHZ] [MHZ]
5260.0000 18.899
5300.0000 18.867
5320.0000 18.867
Tx, 5260 MHz Tx, 5300 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
W A i e W ¥ A A SR
B/ / N dB/ S
- Wl bVl 0
R W vl Ll
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 48 MHz Center 5.300 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts) #Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pur  99.00 % Occupied Bandwidth Occ BH Z PWr  99.00 7
16.6582 MHz ®x dB -20.00 dB 16.6561 MHz ®x dB -20.00 dB
Transmit Freq Error —35.631 kHz Transmit Freq Error —42.571 kHz
® dB Banduidth 18.899 MHz ® dB Banduidth 18.867 MHz
Tx, 5320 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log frrinmy
¢ ¢
ﬁgz i
PV e i W
LgAv
M1 52
Center 5.320 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
16.6385 MHz ®x dB -20.00 dB
Transmit Freq Error —39.125 kHz
® dB Banduidth 18.867 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone  : +81 463 50 6400

Facsimile : +81 463 50 6401
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13,2019
Temperature / Humidity 24 deg.C ,57 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11n HT20 (SISO), PN9, worst antenna port 0, worst data mode 6 (MCS)
Freq. -20 dB Bandwidth
[MHZ] [MHZ]
5260.0000 19.975
5300.0000 19.917
5320.0000 19.667
Tx, 5260 MHz Tx, 5300 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
5%9 S R T S N gy 5%9 k| P
dB/ 7 N B/ o 5,
7 i\ 7 i
R P M AP Y )
oo AT T g A e
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 48 MHz Center 5.300 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts) #Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9000 ¥ Occupied Bandwidth Occ BH % PWr  99.80
17.8118 MHz ®x dB -20.00 dB 17.7932 MHz ®x dB -20.00 dB
Transmit Freq Error —20.388 kHz Transmit Freq Error —28.391 kHz
® dB Banduidth 19.975 MHz ® dB Banduidth 19.917 MHz
Tx, 5320 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
dB/ pi 5
bl 5,
i VN
T A LR TITTY
LgAw
M1 52
Center 5.320 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1
17.8187 MHz ®x dB -20.00 dB
Transmit Freq Error —41.936 kHz
® dB Banduidth 19.667 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 15,2019
Temperature / Humidity 24 deg.C , 35 %RH
Engineer Makoto Hosaka
Mode Tx, [IEEE802.11ac VHT20 (SISO), PN9, worst antenna port 0, worst data mode 3 (MCS)
Freq. -20 dB Bandwidth
[MHZ] [MHZ]
5260.0000 19.838
5300.0000 19.733
5320.0000 19911
Tx, 5260 MHz Tx, 5300 MHz
% Agilent RL % Agilent RL
Ref 18 dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak #Peak
Log Log
18 18
4B/ ?”JWWW Wv\? 4B/ ww«m.r\-v wmqu
i . ", -
il i o M
' . \‘\. il T y\’\ ] r
bt W et T LJWW‘MM
LaRv LaRv
M1 52 M1 52
Center 5.260 66 GHz Span 46 MHz Center 5.300 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts) #Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
17.7447 MHz % dB 2000 G 17.7764 MHz % dB 2000 G
Transmit Freq Error -32.767 kHz Transmit Freq Error -8.014 kHz
® dB Bandwidth 19.838 MHz ® dB Bandwidth 19.733 MHz
Tx, 5320 MHz
% Agilent RL
Ref 18 dBm #Atten 20 dB
#Peak
Log
18
4B/ ?’MWWW '\w"ww.?
o -
i N
Ey ’J{f Yy 12 x
W i -y WO WU‘\ wwhh
LgAw
M1 52
Center 5.320 66 GHz Span 46 MHz
#Res BH 220 kHz #BH 630 kHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
17.7198 MHz X dB -20.00 dB
Transmit Freq Error -29.829 kHz
® dB Bandwidth 19.911 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11n HT20 (MIMO), PN9, worst data mode 15 (MCS)
Freq. -20 dB Bandwidth
[MHZ] [MHZ]
5260.0000 19.647
5300.0000 19.758
5320.0000 19.416
Tx, 5260 MHz Tx, 5300 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
Log Log
16 o A il R ' 16 Gyt
B/ T | B/ ! 4
v R Ea Ty €
/ "‘\\ﬁ 7 3,
_FWIII‘A ek wlwnwnuﬂu MVJ"V'. IF\IJ\_[{HIAW 'Mlvl gt
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 48 MHz Center 5.300 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts) #Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
17.8185 MHz ®x dB -20.00 dB 17.7218 MHz ®x dB -20.00 dB
Transmit Freq Error —31.678 kHz Transmit Freq Error —B6.363 kHz
® dB Banduidth 19.647 MHz ® dB Banduidth 19.758 MHz
Tx, 5320 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
5%9 O T Y
B/ / )
3/ €
i kY
i WL' ,.Avrfhﬂ.ﬂ.» vl.'twﬂwq MN
LgAw
M1 52

Center 5.320 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1

®x dB -20.00 dB

17.7309 MHz

—21.157 kHz
19.416 MHz

Transmit Freq Error
® dB Bandwidth

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac VHT20 (MIMO), PN9, worst data mode 4 (MCS)
Freq. -20 dB Bandwidth
[MHz] [MHz]
5260.0000 19.942
5300.0000 19.872
5320.0000 19.606
Tx, 5260 MHz Tx, 5300 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
%%g Qo A Ao, ey %%g O At b N ANty
dB/ ] \ B/ / Il
o G o e
i N ! ]
W.A'ﬁw \wwfkvﬁ . ] BRNTL RS, Wty IJ‘M\VP,
LaRv LaRv
M1 52 M1 52
Center 5.260 00 GHz Span 48 MHz Center 5.300 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts) #Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9000 ¥ Occupied Bandwidth Occ BH % PWr  99.80
17.7679 MHz ®x dB -20.00 dB 17.7717 MHz ®x dB -20.00 dB
Transmit Freq Error —30.823 kHz Transmit Freq Error —18.618 kHz
® dB Banduidth 19.942 MHz ® dB Banduidth 19.872 MHz
Tx, 5320 MHz
% Agilent RL
Ref -10 dBm #Atten 16 dB
fg:ak ?;\«ww\nmwwww -ww-m»ﬁ‘
Y % e
4 i)
wh Fw..\u..m/ b h Hn 2
oy L ol el L
LgAw
M1 52
Center 5.320 00 GHz Span 48 MHz
#Res BH 220 kHz #UBH 586 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
® dB -20.00 dB

17.7640 MHz

—33.914 kHz
19.606 MHz

Transmit Freq Error
® dB Bandwidth

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 18,2019
Temperature / Humidity 22 deg.C , 54 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11n HT40 (SISO), PN9, worst antenna port 0, worst data mode 3 (MCS)
Freq. -20 dB Bandwidth
[MHz] [MHz]
5230.0000 38.931
5270.0000 38.629
5310.0000 38.803
Tx, 5230 MHz Tx, 5270 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
T4 i e e T4 s R B A
B/ i \ dB/ f |
/ \ i y
sl o Ltitahats Mo’ L B
LaRv LaRv
ML 52 ML 52
Center 5.230 00 GHz Span 8@ MHz Center 5.270 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9000 ¥ Occupied Bandwidth Occ BH % PWr  99.80
36.3655 MHz % dB 2000 0 36.3554 MHz % dB 2000 0
Transmit Freq Error -15.617 kHz Transmit Freq Error 22.917 kHz
% dB Bandwidth 38.931 MHz % dB Bandwidth 38.629 MHz
Tx, 5310 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
W G S
B/ ! )
[ \
Y i gy '
LgAw
ML 52
Center 5.318 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.3543 MHz % dB 2000 0
Transmit Freq Error —23.323 kHz
% dB Bandwidth 38.803 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-20 dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac VHT40 (SISO), PN9, worst antenna port 0, worst data mode 2(MCS)
Freq. -20 dB Bandwidth
[MHZz] [MHZz]
5230.0000 39.208
5270.0000 38.985
5310.0000 39412
Tx, 5230 MHz Tx, 5270 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 10 dB Ref B dBm #Atten 10 dB
#Peak #Peak -
) il X ) i %
B/ N T« dB/ s/ e
! / \
V. , ol X
R b ori i {5 e S
LaRv LaRv
M1 s2 M1 s2
Center 5.230 66 GHz Span 30 MHz Center 5.270 66 GHz Span 30 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
36.4054 MHz * dB -20.00 4B 36.3672 MHz * dB -20.00 4B
Transmit Freq Error -44.894 kHz Transmit Freq Error -49.933 kHz
% dB Bandwidth 39.208 MHz % dB Bandwidth 38.985 MHz
Tx, 5310 MHz
% Agilent RL
Ref B dBm #Atten 10 dB
#Peak
ﬁag }, i i prd u r‘{
dB/ N Rlue
oL b
T TR
LgAw
M1 s2
Center 5.316 66 GHz Span 30 MHz

#Res BH 1 MHz #UBH 3 MHz Sweep 1.84 ms (1261 pts)

Occupied Bandwidth Occ BH % PWr  99.68 ¥
36.4668 MHz X dB -20.00 dB

Transmit Freq Error -39.243 kHz

® dB Bandwidth 39.412 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 25,2019
Temperature / Humidity 20 deg.C , 59 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11n HT40 (MIMO), PN9, worst data mode 11 (MCS)
Freq. -20 dB Bandwidth
[MHZ] [MHZ]
5230.0000 38.286
5270.0000 38.394
5310.0000 38.425
Tx, 5230 MHz Tx, 5270 MHz
% Agilent RL % Agilent RL
Ref B dBm #Atten 16 dB Ref B dBm #Atten 16 dB
#Peak #Peak
5%9 TS PN Pt 5%9 B e vt ) i e 0 °
B/ / | B/ i |
> G >/ te
i S / Yo
vt ol i, N bbb,
LaRv LaRv
M1 52 M1 52
Center 5.230 00 GHz Span 8@ MHz Center 5.270 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
36.2227 MHz ®x dB -20.00 dB 36.2305 MHz ®x dB -20.00 dB
Transmit Freq Error 12.238 kHz Transmit Freq Error -11.196 kHz
® dB Banduidth 38.286 MHz ® dB Banduidth 38.394 MHz
Tx, 5310 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
LDQ O Ao M AW ey 'Q
16 Y ] Lk
B/ Ji |
e'f \\e
. Fi Y
ot o P b,
LgAw
M1 52
Center 5.318 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.3999 MHz ®x dB -20.00 dB
Transmit Freq Error 26.242 kHz
® dB Banduidth 38.425 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT40 (MIMO), PN9, worst data mode 6 (MCS)
Freq. -20 dB Bandwidth
[MHZ] [MHZ]
5230.0000 38.164
5270.0000 38.225
5310.0000 38.377
Tx, 5230 MHz Tx, 5270 MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak #Peak
5%9 Pk bt et A 5%9 o _— %
dB/ { y B/ / |
>/ A€ >/ Ve
/ T 1 oy
T, PR RS ot N ol
LaRv LaRv
M1 52 M1 52
Center 5.230 00 GHz Span 8@ MHz Center 5.270 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1 Occupied Bandwidth Oce BH % Pwr  99.00 1
36.2984 MHz % db -2000 dB 36.3039 MHz % db -2000 dB
Transmit Freq Error —1.661 kHz Transmit Freq Error —25.697 kHz
® dB Banduidth 38.164 MHz ® dB Banduidth 38.225 MHz
Tx, 5310 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
18 o Sl | b '
dB/ / )
9,,’ ‘\e
I i \wfmw.w LI}
LgAw
M1 52
Center 5.318 00 GHz Span 8@ MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
®x dB -20.00 dB

36.2953 MHz

-19.872 kHz
38.377 MHz

Transmit Freq Error
® dB Bandwidth

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-20 dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room

Date March 22,2019

Temperature / Humidity 24 deg.C ,47 %RH

Engineer Kenichi Adachi

Mode Tx, [IEEE802.11ac VHT80 (SISO), PN9, worst antenna port 1, worst data mode 5(MCS)

Freq. -20 dB Bandwidth
[MHZz] [MHZz]
5290.0000 79.463
Tx, 5290 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
18 Qo ﬂ £
4B/ i
>/ G
J Y
T X TTRr T e

LgAw
M1 52
Center 5.298 00 GHz Span 166 MHz
#Res BH 820 kHz #VBH 2.7 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢

75.7591 MHz % dB -20.00 dB

Transmit Freq Error 13.895 kHz
® dB Banduidth 79.463 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-20 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE 802.11ac VHT80 (MIMO), PN9, worst data mode 5 (MCS)
Freq. -20 dB Bandwidth
[MHZz] [MHZz]
5290.0000 79.455
Tx, 5290 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
10
B/ i ™
Y Jr \l e
/ \
/ N
R e P 2 i i
LgAw
M1 52
Center 5.298 00 GHz Span 166 MHz
#Res BH 820 kHz #VBH 2.7 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
75.6445 MHz x d5 -20.00 B
Transmit Freq Error —4.721 kHz
% dB Bandwidth 79.455 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile : +81 463 50 6401
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-6 dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13, 2019
Temperature / Humidity 24deg.C , 57 %RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11a, PN9, worst antenna port 0, worst data mode 48 Mbps
Freg. -6 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5745.0000 16.460 > 0.500
5785.0000 16.479 > 0.500
5825.0000 16.476 > 0.500
Tx, 5745 MHz Tx, 5785 MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak #Peak
Log Log
Ls oot [yl < Ls sttt webordy ¢
-y ] % ey / |
Fi % Fi Y
o MA\MJ/ \'\,.l.,,,,m o “ it MMNM \\!‘1 e, i
[ L ey T ¥ o
LaRv LaRv
M1 52 M1 52
Center 5.745 00 GHz Span 58 MHz Center 5.785 00 GHz Span 58 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 4.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 4.3 ms (1261 pts)
Occupied Bandwidth Oce BH % Pwr  99.00 1 Occupied Bandwidth Oce BH % Pwr  99.00 1
16.4432 MHz % db 600 o 16.4494 MHz % db 600 o
Transmit Freq Error —26.674 kHz Transmit Freq Error —23.783 kHz
® dB Banduidth 16.460 MHz ® dB Banduidth 16.479 MHz
Tx, 5825 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
5%9 IR AL T o Y W P
dB/ ! |
/ Y
i o M
[T Ak TE
LgAv
M1 52
Center 5.825 00 GHz Span 58 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 4.3 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
x dB  -6.00 dB

16.4474 MHz

—-23.521 kHz
16.476 MHz

Transmit Freq Error
® dB Bandwidth

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone  : +81 463 50 6400

Facsimile : +81 463 50 6401



Test Report No. 12656071S-J-R1
Page 110 of 316

-6 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 13,2019
Temperature / Humidity 24 deg.C ,57 %RH
Engineer Kenichi Adachi
Mode Tx, [IEEE802.11n HT20 (SISO), PN9, worst antenna port 0, worst data mode 6 (MCS)
Freq. -6 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5745.0000 17.771 >(0.500
5785.0000 17.728 >(0.500
5825.0000 17.753 >(0.500
Tx, 5745 MHz Tx, 5785 MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 18 dB Ref & dBm #Atten 18 dB
#Peak #Peak
5%9 Sl Lo hh (vl l.,jg‘)i 5%9 7mn.1.n ol ke .l.ulqi
dB/ ] | dB/ / |
5
W/’ y Wﬂ’ 5,
s St ety Ko s : WW% .",,,,‘mm
LaRv LaRv
M1 52 M1 52
Center 5.745 00 GHz Span 58 MHz Center 5.785 00 GHz Span 58 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 4.3 ms (1261 pts) #Res BH 180 kHz #UBH 366 kHz Sweep 4.3 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr 9900 ¥ Occupied Bandwidth Occ BH % PWr  99.80
17.6756 MHz xdb  -6.00 B 17.6837 MHz xdb  -6.00 B
Transmit Freq Error —27.649 kHz Transmit Freq Error —32.568 kHz
® dB Banduidth 17.771 MHz ® dB Banduidth 17.728 MHz
Tx, 5825 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
5%9 I e eyl
dB/ / |
‘.,\
i A}
WWWW Py, b
LgAw
M1 52
Center 5.825 00 GHz Span 58 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 4.3 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
17.6740 MHz xdb  -6.00 B
Transmit Freq Error —28.954 kHz
® dB Banduidth 17.753 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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-6 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 15,2019
Temperature / Humidity 24 deg.C , 35 %RH
Engineer Makoto Hosaka
Mode Tx, [IEEE802.11ac VHT20 (SISO), PN9, worst antenna port 0, worst data mode 3 (MCS)
Freq. -6 dB Bandwidth Limit
[MHz] [MHz] [MHz]
5745.0000 17.674 >0.500
5785.0000 17.773 >0.500
5825.0000 17.764 >0.500
Tx, 5745 MHz Tx, 5785 MHz
% Agilent RL % Agilent RL
Ref 18 dBm #fitten 20 dB Ref 18 dBm #fitten 20 dB
#Peak #Peak
Log Log
18 18
dB/ ,T«w L HM, dB/ ,WW wwwi,
A 3 W
. L - e Y
L adlomakdl I
el ST ol - “VW‘W"‘ ! WMWMM#‘%
LaRv LaRv
ML 52 ML 52
Center 5.745 66 GHz Span 56 MHz Center 5.785 66 GHz Span 56 MHz
#Res BH 100 kHz #UBH 388 kHz Sweep 4.8 ms (1261 pts) #Res BH 100 kHz #UBH 388 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandwidth Occ BH % Pwr  99.00 %
17.6535 MHz ®db 600 db 17.6963 MHz ®db 600 db
Transmit Freq Error —-31.866 kHz Transmit Freq Error —-33.889 kHz
% dB Bandwidth 17.674 MHz % dB Bandwidth 17.773 Mz
Tx, 5825 MHz
% Agilent RL
Ref 18 dBm #fitten 20 dB
#Peak
Log
18
dB/ 4 T»Awmwhwmm e ':1{‘,
P iy
ot N
WAM f 'FVJWLW"\'
LgAw
ML 52
Center 5.825 66 GHz Span 56 MHz
#Res BH 100 kHz #UBH 388 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.6791 MHz ®db 600 db
Transmit Freq Error -35.627 kHz
% dB Bandwidth 17.764 MHz
UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
: +81 463 50 6401

Telephone
Facsimile
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-6 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11n HT20 (MIMO), PN9, worst data mode 15 (MCS)
Freq. -6 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5745.0000 17.683 >0.500
5785.0000 17.645 >(0.500
5825.0000 17.736 >(0.500
Tx, 5745 MHz Tx, 5785 MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
10 Sl b A SN I - 18 S 91 o, el syl
dB/ 1 4B/ ) !
P !
M.MM 4ty WJ"’ \“Mfw o, R MWI"L" " J\MJJ KIT MM
- Mo, A
LaRv LaRv
M1 52 M1 52
Center 5.745 66 GHz Span 56 MHz Center 5.785 66 GHz Span 56 MHz
#Res BH 100 kHz #UBH 388 kHz Sweep 4.8 ms (1261 pts) #Res BH 100 kHz #UBH 388 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.6549 MHz * B -6.00 B 17.6479 MHz * B -6.00 B
Transmit Freq Error -25.884 kHz Transmit Freq Error —40.483 kHz
® dB Bandwidth 17.683 MHz ® dB Bandwidth 17.645 MHz
Tx, 5825 MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
18 L N At Lol ooy
4B/ ) [
I
it MIA-'-lM"( \nﬂn " 4
e Bl LT EN Y
LgAw
M1 52
Center 5.825 66 GHz Span 56 MHz
#Res BH 100 kHz #UBH 388 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.6722 MHz * B -6.00 B
Transmit Freq Error -37.679 kHz

® dB Bandwidth

17.736 MHz

UL Japan, Inc.

Shonan

EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400

: +81 463 50 6401
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-6 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab. No.1 Measurement Room
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode Tx, [IEEE802.11ac VHT20 (MIMO), PN9, worst data mode 4 (MCS)
Freq. -6 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5745.0000 17.730 >0.500
5785.0000 17.712 >(0.500
5825.0000 17.716 >(0.500
Tx, 5745 MHz Tx, 5785 MHz
% Agilent RL % Agilent RL
Ref & dBm #Atten 16 dB Ref & dBm #Atten 16 dB
#Peak #Peak
Log Log
10 e Lol o b lals 4 0 18 el b Lo Lol o
dB/ | de/ ! W
0
", /
s MA'. 'Mr!r \\wkwj"w [ — ALLM \‘\% I
b futper il
LaRv LaRv
M1 52 M1 52
Center 5.745 66 GHz Span 56 MHz Center 5.785 66 GHz Span 56 MHz
#Res BH 100 kHz #UBH 388 kHz Sweep 4.8 ms (1261 pts) #Res BH 100 kHz #UBH 388 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH Z Par 9900 Occupied Bandwidth Occ BH % PWr 9900 7
17.6619 MHz * B -6.00 B 17.6605 MHz * B -6.00 B
Transmit Freq Error -39.329 kHz Transmit Freq Error -28.872 kHz
® dB Bandwidth 17.739 MHz ® dB Bandwidth 17.712 MHz
Tx, 5825 MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
19 Sl el hsalae bt S ool
dB/ | |
4
S
Lt bttt ® SR
il B
LgAw
M1 52
Center 5.825 66 GHz Span 56 MHz
#Res BH 100 kHz #UBH 388 kHz Sweep 4.8 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
17.6634 MHz * B -6.00 B
Transmit Freq Error -28.986 kHz

® dB Bandwidth

17.716 MHz

UL Japan, Inc.

Shonan

EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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-6 dB Bandwidth

No.1 Measurement Room

Tx, IEEE802.11n HT40 (SISO), PN9, worst antenna port 0, worst data mode 3(MCYS)

Test place UL Japan, Inc. Shonan EMC Lab.
Date March 19, 2019
Temperature / Humidity 21deg.C ,41%RH
Engineer Y osuke Ishikawa
Mode
Freg. -6 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5755.0000 36.251 > 0.500
5795.0000 36.167 > 0.500
Tx, 5755 MHz
% Agilent RL
Ref 8 dBm #Atten 10 dB
#Peoak
Log
16 9/.ujnl IRV NIRRT TET'
dB/
/ |
B bt bl N
WW N ) JIAATI'II_‘l.
LgAw
M1 52
Center 5.755 66 GHz Span 106 MHz

#Res BH 100 kHz
Occupied Bandwidth

#BH 388 kHz

36.1061 MHz

Transmit Freq Error -16.893 kHz

Sweep 9.6 ms (1261 pts)

Occ BH % Pur 99.80 %
®dB  -6.00 dB

% ¢B Bandwidth 36.251 MHz
Tx, 5795 MHz

% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
16 PANTETARFREAT] TENETANNEU TN
dB/

SR il by L
[ il B A AL L LT TR

LgAv
Ml 52
Center 5.795 66 GHz Span 106 MHz

#Res BH 100 kHz
Occupied Bandwidth

#BH 388 kHz

36.1124 MHz

Transmit Freq Error -7.062 kHz

® dB Bandwidth

36.167 MHz

Sweep 9.6 ms (1261 pts)

Occ BH % Pur 99.80 %
®dB  -6.00 dB

UL Japan, Inc.

Shonan EMC L ab.

1-22-3 M egumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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No.1 Measurement Room

Tx, [IEEE802.11ac VHT40 (SISO), PN9, worst antenna port 0, worst data mode 2(MCS)

-6 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab.
Date March 19, 2019
Temperature / Humidity 21 deg.C ,41 %RH
Engineer Yosuke Ishikawa
Mode
Freq. -6 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5755.0000 36.416 >0.500
5795.0000 36.406 >0.500
Tx, 5755 MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
16 LALALLLLA LA ad il L s
B/ . -
/ |
§ Lot Ja .)f
gl F RoHindii Tl i ——
LgAw
M1 52
Center 5.755 66 GHz Span 106 MHz
#Res BH 100 kHz #UBH 388 kHz Sweep 9.6 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
36.1561 MHz * B -6.00 B
Transmit Freq Error -41.428 kHz
® dB Bandwidth 36.416 MHz
Tx, 5795 MHz
% Agilent RL
Ref & dBm #Atten 16 dB
#Peak
Log
16 A1y Lipidal NRYENAFIAAETN
dB/ 3 |
/ |
VM‘J‘“I‘ . [ |4 il
LgAw
M1 52
Center 5.795 66 GHz Span 106 MHz
#Res BH 100 kHz #UBH 388 kHz Sweep 9.6 ms (1261 pts)
Occupied Bandwidth Occ BH % PWr  99.68 ¥
36.1401 MHz * B -6.00 B
Transmit Freq Error -22.298 kHz
® dB Bandwidth 36.406 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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No.1 Measurement Room

Tx, IEEE 802.11n HT40 (MIMO), PN9, worst data mode 11 (MCS)

-6 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab.
Date March 25,2019
Temperature / Humidity 20 deg.C , 59 %RH
Engineer Kenichi Adachi
Mode
Freq. -6 dB Bandwidth Limit
[MHZz] [MHZz] [MHZz]
5755.0000 36.493 >0.500
>(0.500
5795.0000 36.511 >(0.500
Tx, 5755 MHz
% Agilent RL
Ref B dBm #Atten 16 dB
#Peak
Log
10
dB/ i 1 Tr
/ \
e * B
LgAw
M1 52
Center 5.755 00 GHz Span 188 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 %
36.1735 MHz xd5 600 db

Transmit Freq Error —20.985 kHz
® dB Banduidth 36.493 MHz

Tx, 5795 MHz

% Agilent

Ref & dBm #Atten 18 dB

RL

#Peak

Log
18

dB/

Ll bk
i

LgAw

Ml 52

Center 5.795 90 GHz
#Res BH 108 kHz

Occupied Bandwidth

#YBH 308 kHz

36.1987 MHz

Transmit Freq Error —36.176 kHz
® dB Banduidth 36.511 MHz

Span 188 MHz
Sweep 9.6 ms (1261 pts)

Occ BH % Pur 99.80 %
®x dB  -6.00 dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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No.1 Measurement Room

Tx, IEEE 802.11ac VHT40 (MIMO), PN9, worst data mode 6 (MCS)

-6 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab.
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode
Freq. -6 dB Bandwidth Limit
[MHZ] [MHZ] [MHZ]
5755.0000 36.474 >(0.500
>0.500
5795.0000 36.157 >(0.500
Tx, 5755 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
18 WRTRTE Y
dB/ i i F
/ !
\
Mkl TN PR
e LT =T
LgAw
M1 52
Center 5.755 00 GHz Span 188 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.1889 MHz xdb  -6.00 B
Transmit Freq Error -19.598 kHz
® dB Banduidth 36.474 MHz
Tx, 5795 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
18 e T o
dB/ e il TE
/ |
Ayl et Inhenflan, My
il
LgAw
M1 52
Center 5.795 00 GHz Span 188 MHz
#Res BH 180 kHz #UBH 366 kHz Sweep 9.6 ms (1261 pts)
Occupied Bandwidth Oce BH % PWr  99.60 ¢
36.8663 MHz xdb  -6.00 B
Transmit Freq Error —17.651 kHz
® dB Banduidth 36.157 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile : +81 463 50 6401
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No.1 Measurement Room

Tx, [IEEE802.11ac VHT80 (SISO), PN9, worst antenna port 0, worst data mode 5(MCS)

-6 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab.
Date March 22,2019
Temperature / Humidity 24 deg.C ,47 %RH
Engineer Kenichi Adachi
Mode
Freq. -6 dB Bandwidth Limit
[MHz] [MHz] [MHz]
5775.0000 76.442 >0.500
>0.500
>0.500
Tx, 5775 MHz
% Agilent RL
Ref & dBm #Atten 18 dB
#Peak
Log
18 T S PN
dB/ > Jf’ P “LW} <
TN 11OV Y mW \'.....»‘A‘ e .
LgAw
ML s2
Center 5.775 00 GHz Span 208 MHz

#Res BH 100 kHz
Occupied Bandwidth

#YBH 308 kHz

75.6071 MHz

Transmit Freq Error
® dB Bandwidth

6.332 kHz
76.442 MHz

Sweep 19.12 ms (1261 pts)

Occ BH % Pur 99.80 %
®x dB  -6.00 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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No.1 Measurement Room

Tx, IEEE 802.11ac VHT80 (MIMO), PN9, worst data mode 6 (MCS)

-6 dB Bandwidth
Test place UL Japan, Inc. Shonan EMC Lab.
Date March 26, 2019
Temperature / Humidity 21 deg.C ,51 %RH
Engineer Kenichi Adachi
Mode
Freq. -6 dB Bandwidth Limit
[MHz] [MHz] [MHz]
5775.0000 75.995 >0.500
>0.500
>0.500
Tx, 5775 MHz
% Agilent RL
Ref § dEn #fitten 10 d5
#Peak
Log
Y 3 BT e
R T h
[P RR e i
Lafv
ML 52
Center 5.775 806 GHz Span 200 MHz

#Res BH 100 kHz
Occupied Bandwidth

75.4562 MHz

Transmit Freq Error 18.717 kHz

#YBH 308 kHz

Occ BH % Pur

® dB Bandwidth 75.995 MHz

% dB

Sweep 19.12 ms (1261 pts)

99.68 ¥
-6.00 dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
: +81 463 50 6401
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